INSTRUGTION MANUAL

Nitreo

TREX 700

ALIGN

LIMITED EDITION

ERANRAEET

KX018005T

INTRODUCTION
RIS

SAFETY NOTES
ZETEFE

EQUIPMENT REQUIRED FOR ASSEMBLY
B fmat i

PACKAGE ILLUSTRATION
BERG

SAFETY CHECK BEFORE FLYING
RiTAIZ2BE

0~22

ASSEMBLY SECTION
#a3esREs

23

EQUIPMENT INSTALLATION
=R EicEE

24

SERVO AND LINKAGE ROD SETTING ILLUSTRATION
{3 ApiEE S ER R E R E

24

CANOPY ASSEMBLY
b EE

25

ELECTRIC EQUIPMENT ILLUSTRATION
EFRREZBRRERT

26

SERVO SETTING AND ADJUSTMENT
{5l ARteE 5% A =

26

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
eSS ER P RE

27

PITCH AND THROTTLE SETTING
= [iE 5 % BB S hPY AR

28~28

GOVERNOR INSTRUCTION MANUAL
TiRer I (MR

23~30

2 IN 1 VOLTAGE REGULATOR INSTRUCTION MANUAL
? B IE R 2% S (B AR

GP780 HEAD LOCK GYRO SET USER MANUAL
GP780H T\ fetREEE B AR

FLIGHT ADJUSTMENT AND SETTING
R iTEh{FIaEE a5

3/~A6

PART NAMES AND OPTIONAL PARTLIST
H BN {4 B SE (R 55 054

Thank you for buying ALIGN products. The T-REX 700N is the |atest
technology in Rotary RC models. Please read this manual carefully before

assembling and flying the new T-REX 700N helicopter. We recommend

that you keep this manual for future reference regarding tuning and
maintenance.

FEETERRHERHRAIER  EXIT - EAERURIFYBESH
T2 BREMAFE T TEE » DERECENTREHNBEIRENET - £
IBIRIEZR) » BHUFRARIPE 85— TEENBTTRBE ABEL - H3E
MEEREEARBE  LMHERBESE -



1.INTRODUCTION #i= AUGN //

Thankyou for buying ALIGN Products. The T-REX 700N Helicopteris designedas aneasyto use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual. Be sure toretain the manual
for future reference, routine maintenance, and tuning. The T-REX 700N is anew product developed by ALIGN.

It provides flying stability for beginners, full aerobatic capability for advanced fliers, and unsurpassed reliability
for customer support.

SHERMOHER - HIROSOENED R 0N ERE - BOEBONRT SR RNE T ABETOEURA
ﬁﬁﬁEﬁ%*ﬁ%%@ﬁ%%ﬁ@ﬁ$ﬁﬁa_W%E%Ehﬂﬁbﬁﬁﬁm%% T-REX 700N 2 EHE330 317 B 5260 3
ES ARMEERROIEEHN)BER LB REEDRITEISE « T-REX 100N 8 2 /TR ERIE .

THE MEANING OF SYMBOLS Z55{t & HE

WARNING Mishandling due to failure to follow these instructions may result in damage or injury.

g 5 ARREEERIERE - MEABRIELSHPMEBRXIAWMESRE -

CAUTION Mishandling due to failure to follow these instructions may result in danger.

x B RRARBESLERIERDE - MEBBRIESHER -

®FDHBIDDEH Do not attemptunder any circumstances.
® EEQEIERRIET - F2OEHBRIE -

IMPORTANT NOTES & £t

RIC helicopters, including the T-REX 700N are not toys.R/C helicopter utilize various high-tech products
and technologies to provide superior performance. Improper use of this product can result in serious injury or even
death. Pleaseread this manual carefully before using and make sure tolbe conscious of your own personal safety
and the safety of others and your environment when operating all ALIGN products.

Manufacturer and seller assume no liability for the operation or the use of this product.

Intended for use only by adults with experience flying remote control helicopters at a legal flying field. After the sale
of this product we cannot maintain any control over its operation or usage.

T-REX 700N EZEFRILIEBEMBETS T ﬁ%%ﬂﬁ&%ﬁﬁ%ﬁ%’rﬂﬂﬁﬁ@ﬁﬁﬂ%ﬁ*ﬁﬁMﬁﬁEﬂE%?%’@E?ﬁ%%ﬂﬂﬁE_
ZEMMEREERENT @ EAZAEHVFEARBESPHEBIITESLZE - IRIEOEZEFENEH - HEHA LR

|

BERIYNERESREAEHNSRESEE NERIEMHELENETOETL FERERBIGERIFBEREUBF BIERLAAA
NEHERHNASESEERIMSBELRTEME VIRRZEEETRIFER  EQSELEFNDEFEETRIENE
G L0 EEEERe ST -

We recommend that you obtain the assistance of an experienced pilot before attempting to fly our products for the
firsttime. Alocal expertisthe best wayto properly assemble, setup, and flyyour model forthefirsttime. The
Helicopterrequires a cértain degree of skillto operate, andis aconsumer item. Any damage or dissatisfaction
as aresult of accidents or modifications arenot covered by any warrantee and cannot bereturned for repair or
replacement. Please contact our distributors for free technical consultation and parts at discounted rates when you
experience problems during operation or maintenance.

BLBRERREREREARAELECHS - WEREEHE  EERTERRTHAR  COCABRNERTRETRAT

T8
E%EEE&E"{%@&{MEjﬁ%ﬁmjﬁ ﬂDEEE%iﬁf’E%&FF&ﬁ FAoa=dEonaddifNEGEHEHRTES - HESH

2.SAFETY NOTES 22 ESE AUGN ///A

i CAUTION
x B

Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes dueto a variety of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots areresponsible for their actions and damage orinjury
occurring during the operation or as of aresult of R/C aircraft models.

EERELURE EFRESCHMGR  ROGHLUERE A  AREEAETREGBIR  EFEHERARE - LIREBE LA
AT ERIJESEROTEAZBESATEANEN  FROSBUIERTZE IR TEESERBMEMIZIAEAZEE




F‘*‘E'”ﬁf"‘ LOCATE AN APPROPRIATE LOCATION =225t A8

=

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near
buildings, high voltage cables, or trees to ensure the safety of yourself, others and your
model. For the first practice, please choose a legal flying field and can use a training skid
to fly for reducing the damage. Do not fly your model in inclement weather, such as rain,

wind, snow or darkness.

EFBROGAS Eﬂﬁﬁ*ﬁﬁ%ﬂﬁE%hmﬁ S RELEANNERE  FEET
SMAERES &EFWG%%%G VWEITEREERZEA 518 - BFEY) » %E$ﬁ~ﬁ$
T, PR RN ASEHE R AL ENEE - mﬁﬁ@ﬁ %Lﬁ%?%g%r%ﬁﬁ

ﬁ%mimgﬂﬁﬁ%%ﬁ@%ﬂ*Lﬁwﬂ%&ﬁLQMEmﬁ Kigey &
BAOETW - IEFBTHZXETRIF LIERASRBENZE -

RPN PREVENT MOISTURE &gt 5iRiBis

=

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.
ESHASERSOFSEBNETTEAER UL EBHOMLHRIXE  BRELE
NNKEER  BLEXKREARSHEMENBEREST SHHEMSI ¥ AT FEBNEN !

"E"F'| PROPER OPERATION 7)1 &@HAESR

s

Please use the replacement of parts on the manual to ensure the safety of instructors. This
pruduct is for R/C model, so do not use for other purpose.

5 Z’”Iiﬂuil_mj_ ROV A IRNE NS - BER DI ERE RPN S 4@ BHER o mllZ S
- BEFRERBRFRARE - FEPDBEEAL » UDBREE - ZSNEBIRERZ -

| A"A™I' OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT 2 BE R/

Before tuming on your model and transmitter, check to make sure no one else is operating
on the same frequency. Frequency interference can cause your model, or other models to
crash. The guidance provided by an experienced pilot will be invaluable for the assembly,

tuning, trimming, and actual firstflight. (Recommend you to practice with computer-based
flight simulator.)

RITIERTA %Ea@%jﬁﬁﬁﬁﬁﬁﬂﬂﬂﬂzj_ﬁﬁﬂ%ﬁ R EEE AR BEBFS
E&JQE”{HA_LED:FE%%%E‘E EERBBERIDEESEZVHEE EONHE  r BEE8E
BEERERTE SEIEREL L 8185 W 8] LUR % K17 -

B IR R T e S oY & ) i)

&wmmm S-PEMLM%EE

Operate this unit within your ability. Do not fly under tired condition and improper operation
may cause in danger.

BIRBECEED P\]E%%+Eﬁﬁﬁfﬁﬁmﬁ{$ SEFH  BRES - BHNMEAAERIE B
NGEERFBIEEES -

A4 ALWAYS BE AWARE OF THE ROTATING BLADES i@t E S/t

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately tum off the model and transmitter when you
have landed the model.

SEFMINNEER®ERE  UPRELIEEIQNE  LIERSHERRER -

AN KEEP AWAY FROM HEAT & 3tR

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EERBZEEL PABERIRC  EFTERANIEVE RALEBEEEHAT - BE - B
BREASAMERLERBRBIENTEE -




3.EQUIPMENT REQUIRED FOR ASSEMBLY Ef#a i

//4

ALIGN

RADIO TRANSMITTER AND ELECTRONICEQUIPMENT REQUIRED FOR ASSEMBLY B 2R EF5EE

Transmitter

(7-channeal or mor [
BE\(CEL CEE SR AT

helicopter s%stem}

Receiver(7-channel or more)

R CELLE)

»»

Standard Servo x 1pcs
R TR EE « |

Engine Starter x 1pc
%_EJJ%E X

Dial Pitch Gaugex 1pc
BEES TLIREEAR « |

Fuel Pump x 1pc

DEEE « 1

T

Engine Fuel x 1pc
SIE «

=

90 Muffler x 1pc
WEMIGEE « 1

ALIGN
91H Engine
gHS| =

ALIGN
91HP Engine
Q1HPS |

ADDITIONAL TOOLS REQUIRED FORASSEMBLYBf& L

Scissors

Canopy
P EE =

Needle Nose Pliers
Z=liEd

Hexagon Screw Driver

SEEsSE T
3mm'2 AmmZmmd T Smim

\

Philips Screw Driver
+FIRANE T
e 3.0 1. 8mm

ALIGN

(/4

700NZ
700NT2
700NG
700NB2

700NB5
700NH
700NT1
700NB3
700NB1

690D Carbo fiber blade x 1set
BOODMEEE O S « 148

700NT3

700NB4

2 In 1 Voltage Regulator combo x 1

_&—EERComoo ¥ 1
RCE-G600 Governor x 1
RCF-GEOOEES x 1

GP750 Head Lock Gyro Combo x 1
GRISOE ET M IREE

DS610 Digital Servox 3
DSB10B G &8 « 3




5.SAFETY CHECK BEFORE FLYING RiJaIZEmEEESIR AULIGN I//

CAREFULLY INSPECT BEFORE REAL FLIGHT E#R/TrEEBNOTRITIIEERE

77 Before flying, please check to make sure no one else is operating on the same frequency for the s afety.

‘rBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

7rBefore turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

7rWhen turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

7r Before operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

7r Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

7rCheck all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

7rCheck the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

* FRRTANECIERTERANERESESTRMA - DHERIMESHMANT £
*BARTAEETEHBEENBENMNESZ T EORITHIAAEE
*%%mﬁ@ﬁﬁﬁﬁ%%ﬁﬁ%ﬁ%’ﬁwﬁ%%%’ﬁﬁﬁ%HMHéﬁﬁﬁﬁﬁﬁ
*ERGUABFERHBBIIES  BRBER IHBEREE  SHEBENEEIR - BEE ST B e S RHEER -
AEEREBIEFIEESAPNES  FEE5EM AT E  FESUEENEE -
tﬁ%%%%ﬁﬁﬁ%%%ﬂ%ﬁ%%ﬁ%’EH@%%EE’Wﬁﬁﬁ%ﬁ%%ﬁ%%ﬁ?uimﬁmﬁk {8 R O [ B {3 AR 28 g R
~ O i =3 e o
* RITAIER BRI FZRANBFHERIE  EREBHAXIFITENERNES » FHGEFTIERE TEIE 50 5 alE 5 T 3 E 32 57 EEf)
8pfiI - MRS EATENSHAMERERT -  EESHATRBNGE - TR 2487 SRESHFENRENRSEENER | -
tﬁﬁﬁﬁ%@ﬁﬁ%@ﬁ%ﬁ%%%gﬁ%%@ﬁﬁ%ﬁ%ﬁ;@%%ﬁﬁ@%ﬂﬁ%ﬁﬂ@f%°
* EREMREFEEESETEEIE  RITODHNESSWRAZIBIMRT T8 S EIRIETE 7 B SBsk e C e
d

700NCA 700NB1 700NB2 700NB3 700NBS
» >
RCE-G600 Governor
700NG 7O00NT1 7O00NT2 7O00NT3 700NZ RCE-GRO0E g

=

Teo

690D Carbon Fiber Blades x 1set 2 In 1 Voltage Regulator Combo DS610 Digita Servo x 3 GP780 Head Lock Gyro Combo
BO00ER I » 1 — 5l B onoo DSE10BTIIRE x 3 B TB0RME TIRARE (578003650
g
When you see the marks as below, please use glue or grease
to ensure flyin safety_
=8 MR yaica LB O - LIBRERACIRE -
Grease
CA: Apply CA Glue to fix. L |
R48: Apply Anaerobics Retainer to fix.
T43: Apply Thread Lock to fix. Grease Gfee" E"'-'e Self-furnished  T43 Glue width: approx. 1mm
OIL: Add Grease. HEE BEEE®E 743 - EEEHIm
CA: Eﬁaﬁ%ﬁﬁ@@ﬁﬁ - = R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
%g :{?'EFE%%@HK@EH%H@@E a small amount on screws or metal parts and wipe surplus off.
ILie %?ﬁﬁ% When disassembling, recommend to heat the metal joint about 15
S ! Seconds.(NOTE: Keep plastic parts away from heat.)
When assernbllng ball links, make sure the "A" character  RI8 HgEEE A W5 ESE > TLRAERKE - BSEHoEEN
faces o NEBBUIERERE  UWBREFRFEFIHESE - dUFHFoIRE&BE

%Eéﬁﬁﬁé@ﬁ%}ﬂ?ﬁﬁ% AFEREHN - SEMIEEH 158 - CEF | BEER S ITHR) J




6.ASSENMBLY SECTION #8853

AUGN 14?7

700NH1A

Apply alittle amount of T4 3 thread
, lock when fixing a metal part.
EHENCEEEAACAERTIIRHE

Bearing
B 0 10x g 19x5mm ) x 2

Spindle bearing spa::er
HEER PO ¢ 10% ¢ 16X mm ) x 2

T HER AR

Main Blade Fixing Screw

e

| Sr.‘.ket collar screw

C@ Bearing

Linkage ball A(M4x5)
TEEEA (M50 ¢ Sx24mm) x 2

L1
g1 0% ¢ 19x5mm

Thrust bearing

 700NH1

LEHERES:
w102 1825 Smm

"\\'
Spindle bearing spacer /
fEEE S
¢ 10x g 16x1T mm
Obverse of bearing
Bearing facesinside.
I‘\h1ﬁ_31'.ﬁt{.m'l£21>c¢.15l><5mm}|>c:2 ) R EMECHEE
Metal main rotor holder
i e
CAUTION
T B

HEMA EIERAMox32mm) x 2
[ ~ Y
©)

M35 Nut

MOl REERNE x 2

BE I EEH

n

Smaller ID

Apply grease on thrust bearing.
fE

700NH1A

-~

Spindle bearing
AR LE SO0 10X

700NH

e

Collar screw
FEEHERE M BT Gmm ) x 2

700NH2A |

f_,f

Feathering shaft sleeve
FEREE 010 2% o1 Tx2Tmm) x 2

Damper rubber
FEEREAE 09 9% w17 xTmm ) x 2

>

ady assembled by Factory.
Before flying, please check if
the screws are fixed with glue.
REEETHE - 8—RRITHIFELRE
RESESCLBETFEER -

Metal main rotor housing
TR ETE MEE FE

Apply grease
=l i P
Feathering shaft sleeve

HHEE
& 10.2% &1 7=21mm

Damper rubber
ERRSAE 1R

9.9x% ¢ 17x7mm
Pin & g

L HEEIEEE HE
i 2.53x33mm ) i
Spindle bearing spacer
fEER FHEED
@102 ¢16xTmm

Cdllar screw

FERRRRE MR
MEx1Emm




Apply alittle amount of T43 thread
, lock when fixing a metal part.
BRAEANEEETAETREETIIEHE

&7 E3mm) x4

|

B e 5% 11 2% ¢ 10xdmm ) x 2 M4 collar screw

© D WA REEREE W
fd 1 Omm

Collar
FEVEERTREIE ¢ 3% ¢4 Bx1 Smm ) x 2

© Um

Metal flybar seesaw holder
i RSP T EIE B

Collar
EERIHE .
& 3% g4 Bxl Smm Bearing

L1

Linkage ball C(M3x3.5) . 3% & 7 E3Amm
BT (M263 50 o5 Smm) x 4 '.
£ Washer
;O

g 3% 4. Bx0.3mm

©

Socket button head screw

ﬂl—l ﬁ\g\
/@/ %)

3 ETE T M3 2mm) %2 iEm%{ari"Q _ ocket button head screw
w4 ¢ 10 mm ?&ﬁ;"ng Eﬁrﬁkﬁﬁﬁ
5% 11 . 2% ¢ 0xdmm
M4 collar screw
WA EREE AR 41 0mm ) 3 2 ;du_asher

q»El;c: &

© |

Washer
Fol¢3x a4 8x03mm) x4

700NH3 |

(©  [fm

Socket screw

e

TTETREM 3x6 4
BIERPIT AR (M xBmm ) x Flybar control rod
. ST TR R
'Ml] 5% ¢ 4.5%7 1 mm

M4 Set screw
YA L EE ML cdmm )

Linkage rod(B)
TEIFBN ¢ 1.96%22m

Ball link
T x4

e

M4 Set screw

M L R .
M4 xdmim o~

Flybar rod
Tl |7 o
4x570mm -

Metal flybar control arm
TR AT W

| Assemble linkage rod (B) before
| assembling flybar control set.

Socket screw N | IERTaR R A RIS -

IR 7 .. :

H3xemm ~. Linkage rod(B)
x'm‘ Approx. 45mmx 2

B 2(BiEndamm x 2




700NH4 |

O [

Bearing
B 3 Tx3mm) x4

© §

Bearing
Bl g 2% 0 5x2.3mm ) x 4

© |

Socket screw
B T T A M 2 S mim ) x4

Socket button head screw M4xEmm

HHEEATESHMIZmm) x 2

©

Washer
FEol{ g 3x g 4820 3mm) x 4

©

Collar
FEMSE S EEE a3 d.8x1.5mm)x 2 p

M

700NH4A
(© (I )

Linkage ball B(M3x4)
TEEEMIA 51 2mm ) = 2

OICH screw

BIE AT A M 4xBmm ) x 2

Socket collar screw

FIEMT EEEEAM 2 dmm) x 1
i = i

©)

M4 Nut

\_ M REER 4 x 1

700NH5A
©

Linkage ball B(M
. TEEEMI (5% 2m

Socket screw
HEEM RS

Collar

EEHTHE
p3xp4.8x1.5mm

Wa L2

E_JS"IEI‘ 3% g 7x3Imm
(=]

f3x g 4.8:0 . 3mm

Socket button head screw

B R _.
e Linkage ball B(M3x4)
FREER (M3xd)
451 2mm

Socket screw
@ EEM B

Socket collar screw

HEM EEERE
M2 4mm

- Metal washout control arm
3 TEEEFRES
Bearing

Washer
3| Metal washout base
o3 04 Bx03mm I E O EE

Linkage ball B(M3x4) "~
EREER (3xd)
5 12mm

V.

Apply alittle amount of T43 thread

lock when fixing a m etal part.
BHEANTERETEEAEETIGHRE

M 4xBmm

=

Main shaft /
B

g8 g 12x212 Smm

&C%IJT %!H :

Already assembled by Factory.
Before flying please check if :
the screws are fixved with glue.

RN Wk a

+ Linkage ball B(M3x4)

EREER (M3wd)
$5x12mm




700NZ2 B iy st

P BHENGERTEEAERT GHE
O 11111 111171
Socket screw
Linkage rod(A) B T A A
SEMRAY &1 D6 dmm x 2 M 310 m
© oo
Linkage rod(C)
\ T 1 96xSEmm x 2

700NZ2A |

|'-l---._.__-__
QT

Ball link
EFE 8

Head stopper
iE Wl BE ] ) 3%

-

.,

700NH2A | Lirkage rod(A

Approx. 33mmx 2

R (A)¥033mm x 2
Socket screw

FEEM T EEEM I 0mm) x 1

-

b

N )
M3 Set screw ] N "Wy
M3 AR G EL2
' 3x6mm _-f P
=y — i
1 L :

T

Flybar padde
T

Linkage rod(C)
Approx. 75.5mmx 2

& 12( C)#75.5mm x 2 N

Linkage rod(B)
Approx. 45mmx 2 | 2Z2mm
A2 (B 45mm x 2

700NH
-
©

M3 Set screw ¢

5 YA LEEER M 3xBmm) )
©
A . 207
Approx. 207mm ppr%:mm mm

- LC

Flybar paddle
T

3F

Flybar paddle
T

Make sure hoth sides are equal in length.

AR TEREmERENES -




Bearing
Bl 15 21xdmm)x 2

One-way bearing
EEEE S o 15x g 233 Tmm) x 1

| | Tono

Socket screw
FEEET EGEMZ SxBmm) x 6

© ([

Socket button head screw
HEEN S EGEM 3xEmm) « 6

M3xEmm

One-way bearing shaft
BELiERE
&12x% ¢ 1541 .5mm

One-way bearing cover

BB OER R
21 x g 15 Bx26mm

Bearing

L2 b
o 15x g 21 mm

B B

& 15% ¢ 23x1T mm

One-way bearing mount

B[R 3 T EE
w2l X B5x33.Tmm

S . CAUTION

Main drive gear

Tamae Already assembled by Factory.
G647 Before flying, please check if
the screws are fixed with glue.
FEEETAR B8RRI
iR ESE LB SR -

Autorotation tail drive gear
EREREE

Apply grease
=l =

Please note the

direction of bearing.
FEEEMELD

D
L7 Socket screw

HEN RS
M2.5xEmm

Before tighteningthe screw, please rotate
: the bearing and checkthe concentricity of
. |the bearing. Then apply some glue evenly

dtighten it firmly, to avoid
k or heavy load at one side

i B [N CAUT 8« ST AR AR
AR ORRRETEETD

700NB4A |

M4 Set screw
ML EE R MAxdmm ) x 2

Clutch nut
B SR ERTE( e 1hBmm ) x 1

O

Bearing
B o S 1 3xdmm) x

- @ ‘] ™y

B 0 10 41 D@mm) x 2
. iy

700NB4B |

© [ -

Socket screw
[ EE T E M 3x8mm ) x 2

@ [l

M3 Nut
MISERTRNE x 2

i

M3 Nut
M3l AR e

& 2.5x60.5mm

M4 Set screw Apply alittle amount of T43 thread
M L R , lock when fixing a metal part.
1 dacdm m BHENEEBTACDERTIIBHE

Clutch gear
BESHEE
67 g TS x40 Smom

Clutch bell
oW
g 21X o 26X 20 2mm

Clutch liner
BEoRdas
1x8x1 58mm

M4 LCH TR
M dxdimm

Clutch nut

DR mImE
1 dxBmm

g 10x ¢ 19<5mm

Socket screw

T T
; e PR AT AR
. Q " i 338 mm
%. %

S M3 Nut

] ML REtRE
! Clutch bearing block SR
i SRR

Option equipment: Magnet(Governor sensor)
Sl TEEERE

Bearing
T

3 g1 3xdmm

Already assembled by factory,

please note to check again.
ER%EZ - EFRLETTHER -

&

Clutch/Start shaft

PSR
& 5x &1 2x82mm




700NB1A

700NB5A

Socket button head collar screw
P TR TS ER E R M 3xBmm) x 2

© (o

Socket button head screw
HEEE T ESEM I Zmm ) x 1

© [

Socket screw
EEE T A Emm ) x 2

m

Linkage ball C{M3x3.5)
HEEC (4362500 ¢5x8.5mm ) x 2

ﬂ}

M3 Specialty washer
MASFEEFE O (e dx e8x2mm) x 2

© |

Washer
Fo (g 3x od 8x03mm x 2 -,/J

.

700NB1 iz

B 5

© e |

(o

Socket button head self tapping

screw
HFHEMNTEEREMT2.6x6mm) x 3

© [ o

Socket screw
EEE T EGEM S 2mm ) x1

©) |

Washer
Tl ¢dx eBxlmm x 1

Frame mounting bolt

BEWET

Canopy support

BERECEE
3N g 5% g6 .5x7 . 3mm

Canopy spacer
A = i

BERETES

4 8x011x22mm —
L] L 7

Socket screw

S P B
M3l dmm

3
Socket button head self tapping scr
TR ’

T2 BxEmm
| /
‘ '

Socket button

HEFEET RSN
T2 BxGmm

Socket butto

collar screw
HEENTERE
M 3xBmm

o

Servo mounting plate

ElE s EE

Fuel line grommet
HEHREE
5. 2% 7% ¢ 11xd Brm

N

-
Socket screw
FEEETEEEMI 4mm) x1

lock when fixing a metal part.

ittle amount of T4 3 thread

EEAARREETIIGHE

; Governor mount
| FERETFEE

) s . ;%ffffﬁgﬁ

Main frames
= 4% Was
2mm FoO

e 3 B

VY ymmresms

Fuel tank guard
e E

Engine mount (R)
SIEEEE (7
39 3168 .5mm

socket screw
BN TER
12mm

cket button head screw

= S R ]
I 3x12mm

Taill control arm
[Ef el

—=— Washer
~ Foj
- ¢3x ¢4 8x0.3mm

Frame mounting block

BEETER
141 2. 5x8Bmm

10




700NB1 |

© | [ ——

Sockeat screw
HEATEEHEM 3 4mm) =1

©) -

Socket button head collar screw
FEEM T EEEEHM3Emm) « 8

4 N

700NB1A |

(©) (e

Socket button head collar screw
P TE TR R E M 3xBmm ) x 1 2

Socket button head collar screw

FHEEMTAEER
M3=8mm

plate

Socket button head
¥HEENABERHE
M 3x8mm

Receiver mount
EHEEE

Apply a little amount of T43 thread
lock when fixing a metal part.

BRENEERTAFHEETL AR

y

' 700NB5A |

700NB4B

® m

Socket button head self tapping

screw
YHEHENTHE NG BT ExEmm)

© [ T

Socket screw
EEMTESEMIZmm) x 1

R 111111101111

M3 Set screw

©) o

Socket button head collar screw
HETEM T EEEGEMIBnm) x 6

© |

Washer
Tl a3ng Bxtmm x 1

Servo mountin g

AEZEEES

\ YA AESEM3xT Smm ) x 2

Socket button head
self tapping screw

FREMNT AN
T2 BxEmm

/

BITE 7 B
M3 dmm

=~
70

HEFREE
po2x a7 11x4 8mm

Front frame mount / e,
!r "-n..l_\_h--:-\.\___-“..
i Engine mount (L) ~~ = _
! BI%E () el
i Set screw 39.3x16x8.5mm
! gL oo
M3xT1Smm

Canopy mounting bolt
BEREEG
RItER R HES

. Fuel tank
Hex mounting bolt = B 1 7

TnERSIER
1 2.5x60.5mm

(©)

Socket button head collar screw
FEEMN TR EBEEGEMDEnm) « 4

Fuel line grommet

Front frame brace

h.

Main shaft block
TEHEEE

ting bolt

M

Rear frame

brace
EBlfiEdHEs

Socket button head collar screw
¥ EE AT A ER S
M 3x8mm

11




700NB4A |
© [ T—

Socket screw
B TR R M 3k 2mm ) x 2

o

Socket head spring screw
HEE S EEEESMAEnm) x 2

© (w

Socket button head screw
HEEEEESEMAEmm) x4

.

700NB4B

()

Socket button head collar screw
FEER T EREGHMIEmm) x4

o

Socket button hea

screw

FEEAERERS
M 3xBmm

700NB1A

! ™)

© | ——

Socket screw
I ER T EEEM L Bmm ) x 4

©) |

d collar

M4 Washer
YATF O edx ¢ 10xTmm)

Engine fan cove
SIREER T

Socket button head scr T

FEEH TR
4 =5mm

91 Engine
T -

Option equipment
sl

Clutch
BT
f22% ¢48x16mm

i T Nut(supplied with engine)
e d S| SRR MR e

Engine fan mount
SIEEEE

Hex mounting bolt

_.\NZEEEHE

Washer(supplied
with engine)

o

Enginefan cover (L)
SIERERE )

_ Engine fan mount
. ISREAERE

M4 Washer

MAZES

fdx q;._1 Oxtmm

Socket button head collar

sSCrew

3 WM ERE S
M 3x8mm

Socket screw

L, HEEMTEES
7 M4 xTEmm

Clutch

BE oD

22X 48xT8mm

Enginefan
SIEEE

Socket screw

HEM A
M3 2mm

91 Engine
G151%

Option equipment
=

After install the engine intothe model, please loosen
thefixing screw and adjust t!l'le carburetor and the
engine are at an angle of 90 (Vertical).

SIEE/ \MEREEREERMRILHREMESEEE -

4

Apply alittle amount of T4 3 thread

lock when fixing a metal part.
FRENEEETAEREETIIERE

12




Main frame assembly point:
First do not fully tighten the screws of main frames B
and put two bearings through the main shaft to

check if the movements are smooth. The bottom

bracket must be firmly touched the level table top @
(glass surface); please keep the smooth movements
on main shaft and level bottom bracket, then slowly
tighten the screws. This assembly can help for the
power and flight performance.

ﬁ%%*ﬁ%fi%ﬁ: —— )
IRBEE A= %  MATHES BRI EAL
0% 5 - Eﬁéﬁlﬁﬁgﬁﬁ%}~§i&?ﬁﬁﬂé?ﬁ' éﬁ%%%ﬂ% Glass surface

BiE¥E
90, e[y

. Main shaft

Press two main frames equally.
@// T FEEMEAT T

Mainframe

=10

700NB1A |

(©) ([

Socket button head collar screw
FEER T EREESM 3xEmm) x 2

L

700NG1 |

-
Socket screw
EEATEEHEHMI 2mm) x 4

M3 Washer
IO o 3xeBxlmm) x 4

© U

M3 Set screw
MALE R EMIxdmm ) x 4

Landing skid
EH=
200x60.25mm

M3 Set screw — 9 ) ;
3T P A i i
M3 xdmm H by .
e G |
o Socket button head | i
! T collar screw , )
r o R AR A 1
i . ) M3xBmm =
' x"\\, ;
" e s
s s IR IR
. "“?3“2"““ T M3xdmm ‘_H_h’
. N - r

. . MIFFED
T Sy f3x g BxTmm
H"".
e ” Y
o ‘@ H
Skid bi "%..1 Socket screw
Id plpe HEN SR

HREEE I 31 2mim
¢E9x310mm !

I

I

Skid pipeend cap
HREEEEE

Apply alittle amount of T4 3 thread
’Inckwhen fixing a metal part.
FHENEERTACAERTIIGHE

M3 Washer

CF Bottom plate
itk i [EE A
2.amm

13




_700NZ4 | [700NB5A|  700NT3BA /R

BRAEANEEEAAEREETII@EEE

- ™,
O ST
(- s O]
Linkage ball C(M2x5) =
BTEC (M9 (51 0mm) x5 Socket button head self Ball link
tapping screw ; 2
GIIHHM' FEEATEHENGHRTZEd4mm ) x4 T
Socket button head self DSG“JDI gltEIServn """"""""""""""""
tapping screw .
T TR B T2 Bxldmm ) x 12 :1.1520; s standard band /1520 s W% &
@ ﬂ] : 2.5tall torquefsiti i 1:9.6kg.cm(4.8V)
12.0kg.cm(6.0V) 1
HM?;:‘,“ECS - 3.Motion speed/i s 0.10sec/60 (4.8V)
Lo y 0.08sec/60 (6.0V)
4. Dimension/=v:40.3x 20.1 x 36mm :
3K CF servo plate - 5.Weight/m :52.2g
SKtsEEhE_IHEEEE.tT DSE10 sewn'

D56 10 IR 38

Servo horn : -
B B i j
: I. ; |
M2 Nut 1 Y o I
IE=T ol | - P B
Wy | H I' :
i ; P
" Y e Elevator serve mount ! II i i
, Fri o e 28 = ] I i
) | | | :
] i : Socket button head self
o
Llnlﬁlgg ball C(M2x5) P tapping screw
P T e Socket button head self tapping screw _I B PO R ETLAR A
T HEEAC ARG i T2 6x1 4mm
“*-.h T2 Ex14mm
"~

Ball link

EITER o - DS610 Servo
N ENE T EETNEE RT  aWN  as. _aaaes
xx_\h IIIII B
! . -
. [T

Carbon fiber tube .

EFEMBEEEE Linkage ball C(M2x5)

m2xpdx243mm A (M2xE

T Lo Sx10mm

e

Tail rudder contro

B B W E AL
@1 B6x260mm

e
"E LA
A
sxil
e
&
7
£

]S
g

ni
;)

e )
D 52
/ 3
=5! )

oo

s #,..r"'; .\‘:\III"IIIII"H'III! “x l 'DSES“D"tIS‘.‘
Grommet |'||I'|'|'I|'|| 0. igital Servo:
| ‘Iii“ o ' 1.1520,, s standard band /1520, s W& s #
I:._!._

it
=
il
e
5]
7/

: 2.Stall torque/s it 5 77: 4.0kg.cm(4.8V)

5.0kg.cm(6.0V) .
i 3.Motion speedfnﬂiﬂl:ﬂ.ﬂSBsecfEﬂ"H.BU}i
0.048sec/60 (6.0V)
. 4.Dimension/r= 7:40.3 x 20. 1 x 36mm i

L———

_. /Fuel tank sinker

S VH
Fuel tube \
mE
G 25x g4 5x70mm /

Fuel tank nipple
HFEEME /

14



7 0 o N Z4 Recommend sandingthe marked position as below illustration with a waterproof
p abrasive paper(#800-1000) to avoidthewires of electric partsto be cut.
O- BESTERRETE - SHFB00- 1000k EITE - IRHLEFHRESIEEDHE -

Linkage ball C(M2x5)
TEECIM2«50 (e5x10mm) x 4

[ﬂm' Wat erproof abrasive paper

2 A,

Socket button head self
tapping screw
FYEHEATESHEMAT2.6x4mm ) xd

© i

M2 Nut
MITREE x4

DS610Digital Servo:

1520, s standard band /1520, s mEH &

Stall torquefss 28 7: 9. 6kg. em(4. BY)

: 12.0kg.cm(6.0V) :
- 3.Motion speed/mr=®E: 0.10sec/60 (4.8V)
0.08sec/60 (6.0V)
- 4.Dimension/R7:40.3 x20.1 x36mm 1
. 5. Weight/z#&:52.2q

DS&610 Servo

0561 OB 8 3K CF servo plate

K Sl 3E A

Servo horn
HEsSEEE R

e W = .
it s L ,E mkage ball C(M2x5)
A / BRTEC (M2¢3)
| ' e, @ Sx10mm

' M2 Nut
Linkage ball C(M2x5) - iz
WEEC M2x5)
& ox10mm

’)’ PR R
’ A T2.6x14mm

Apply alittle amount of T43 thread
lock when fixing a metal part.
BHRENCEETAEDERTII@BHEE

15




700NB1

b

700NB1A 700NZ2

O

Bearing
B ¢ 5% e 9x3mm) % 4

O

Socket button head

HEEE T M 3Emm) x 2

©) (o

Socket button head

ETE AT R M3Emm ) x 2

© |l

Bearing
B ¢ 3 a7 x3mm) x 2

M4 Set screw
MALE B S M4 xdmm) x 1

O

Control shaft collar
TR MNP E B ¢ Sxe 7. Sx3mm) x 2

-

screw

screw

"

© T (O m—

Linkage ball C(M3x3.5) Linkage rod(E)

TEEEC (M350 65w 5mm) ¥ B

@ D- Linkage rod(F)
B 1 BExETmm x4

Socket screw
EEETTEEEMI312mm) x 1

©

Washer

FoleIgs5x0 3mmlix2

|

O

]

Elevator ball link

HiEFEERE

M

700NZ2A |

(@Fomcm

Ball link
EEmE 12

A

Aileron lever | Linkage ball C(M3x3.5)
ramrEs | BECOG:A.E)

j

.-J‘_...-

AR
e QY

L
b

Q2

Control shaft
iE T
o4 TxoSx98mm

¢ ax8.5mm
]

Contro

collar
EEPES
eSxal B

Linkage rod(F)

Approx. 108mm x 4
SH1E(F)#7108mm x 4

Toooo
R o1 S6xT2mm x 2
O I nm
A
Linkage rod(E)
Approx. 92mm x 2
S (B Y 2mm x 2
|‘ S559mim ._|
72mm
Elevator ball link
HiEEEIFE
Elevator arm
F 45 S oo,
Elevator lever g"gﬁ;ﬂ;ﬁ"
FHEE R S M3kl 2mm
3 M4 Set screw
N MA LR
! -, I 4xdmm

aring

x3mm

inkage ball C(M3x3.5)
I (M3x3.5)
538 5
2 e Socket button
head screw
S [T P

e I 3xEm m
- I"‘:"I
\III:‘Il

Control shaft

collar
. EERES
w5x el Sx3mm
\ Wl

TEmm

a7 mm

Apply alittle amount of T43 thread
lock when fixing a metal part.

BRAEANCEETEERERTIIERE

16




L

Fan cover fixing Tip

B REEEEHA

Before fixing the engine fan cover, please use a starter
to rotate the fan and move the fan cover. This is to make
sure no any interference, and then secure the fan cover

with a fixing screw.
HESESIRHANE S > BhEASHEEEERE  TERHE
BEE EXRCTERREUREEERTREEREEETERHM

' T
ALIGR ° - ’\
L

FUEL TUBE CLIP B ILLUSTRATION i & 7 5 5 i iR 85

|
|

V) O

3-Way fuel filter
3E e s s

Fuel tube
HE

FueltubeclipB
HER A

FUEL TUBE CLIP ILLUSTRATION BE&XHERDE

Engine start: Unlock to refuel. ; . ;
S| E) | B e 5";5;5;;??‘53;5;&5%%%" stop refueling.

17




700NT1 |

Tail boom mount(R)

Bearing
EEEEE

B
¢ox a1 3xdmm

B g S 13x4mm) x 2

Front drive gear assembly
FE S B3 W EmiE

Bearing
A ¢ 12xa18xd4mm ) x 2
M

Bearing
B

©12% ¢18x4mm ,J-' Hex mounting bolt
T ERSET
4 2 560 5mm
__./"
."‘""'

Tail boom mount(L) W oedll = end at a fixed position,
BEEEE T : o sure the gears mesh

other smooth.
EJEIEEE.@JIEE{? v

700NT2A

Apply alittle amount of T43 thread
lock when fixing a m etal part.
BRANEEETACAERTIIEBRE

(©  (m

Socket button head screw
HEERTEEEMIEmm ) 6

©

Socket button hea
HHEEN T EGERM2 .5

Bearing
B pBx 1 2xdmm)x 2

J Socket button head screw
FEEH T ERE
M 3xEmm

.

Torque tube drive tail unit )
= RS e EE Control arm mounting bolt

t: 21 . 5x g 27 x4Bmm FE4 & S S E

e ax14x20.5mm
L .
d___.-l""-'-- “-‘-H'-\.
T
Collar Ny Socket button head screw
HESEAE - Y EEASERR
#12. 4% a18x10mm H,\ME.SxEmm

\_‘ N '\-\.\‘_\\
L g umbrella gear | -
Py A -
24T ™~

Metal plate (R)
2 8% 355 HE
Socket button head screw e 12%22.5%37mm

FHEEMETR
MM 3xEmm ;

Aluminum bolt

&5 58 F 5t
B9 ¢8x29mm

Tail rotor shaft assembly
FE EBER

Metal plate (L) Bearing
FE o3 F8 7T IR 1P
d12x22.5%37mm e Gx gl 2xdmm

18




 7T00NT2F 700NT2C |

700NT2D |

i ™
(-

Linkage ball C(M2x5)
WS (M2 (e5x10mm) x 1

Socket collar screw
[ TP R M 3 20mm ) % 1

©

Washer
T pIxg 48 3mm)x 2

©

Bearing
B 3 g Tx3mm) x 2

©

Collar
[l TS EE e S 5 208 5mm )y w1

© {

© [
Socket scrow
EEET EGHSMIEmm) x 2

ORIC

Thrust bearing
IERE R S 1 Oxdmm) x 2

Bearing
B o g 10x4mm) x 2

Washer v
T g3 g0 Bmm) x 2 M2 Mut

@ IIIII] M2aReE x1

= e A
M4 Set screw
WAL i EM A xdmm ) x 1
Socket collar screw

\ HER S EEEESM 3x16mm ) x 2 )
@ CAUTION
* =
Aim tail rotor hub at the concave of tail rotor shaft and fix it,
please apply a little glue on the set screw.
s | B SEE R Epnh [V Z s T ZETESE R -
Assembling Umbrella Gear : Please noteto push
the gear tothe end at a fixed position, to make
sure the gears mesh with each other smooth.
HEHE TEBUARIERD  LEBTRSRSTES -
0
aft

M E

4 ™

(=

Collar screw
BREEIMZ2xBmm ) x 4

S@et sCrew

HEASEGEMZEmm) x 2

Collar A
[FEEFEREN e 2 g 3xdmm ) x 2

Collar B
[EiFIFEEER (¢ 2x ¢3x3mm) x 2

© (m

Linkage ball C(M3x3.5)
TR (M3 500 ¢ 5x8.5mm) x 1

O |

Bearing
R ¢ Bx ¢12x3 5mm) x 2

O

Slide shaft
L 2 B g = )
ar A
P EEEN
g 2% g 3dmi
Codllar
E=H
[
S arm
LT
Collar
EEHEEE

Socket screw

Thrust bearing

I i3
g 5% g T0xdmm

) H R TEER
Tail rotor control 4850 3mm Iﬁ}:gaqgﬁba" C(M3x3.5) W 2x8m m
| LR (M3x3.3) .
FERE LTS & 5xB.5mm Bearing holder M3 Nut
FE R = M3 HEE e
M2 Nut
M21RIE Bearing —
LI
3% @ 7 x3Imm
Collar
EEE EEE
@3 pd Sxdmm
Washer
FO

¢:.3>_< g4 .8x0 3mm
Linkage ball C(M2x5)

TS (M2
& Sxl0mm
Socket collar screw
HEM EHEmS
CAUTION M3x20mm
AGS

When tightening a linkage ball to a plastic part, please nateto use a little
CA glue and tighten it firmly, but not over tightened, or they will strip.
A RETEEYTE - FROBCEBITESEDERET - MiasmEn
OJREEBLEA -

(If not, please properly adjust the part gap.)

After complete thetail rotor assembly, please check if it rotates smoothly.

EfREEETHERETERRXEBNERWETRFEAERESHAM

lock when fixing a metal part.

, Apply alittle amount of T43 thread
FRENCEETAEREETIBRE

Socket screw

B S 7 = W
M3xBmm

;o
g3x ¢Bx0E6mm

&C%UT%’IN

Apply greazs onthrest bearireg.
MR e R

e==ll

larger ID
Iy,
Q| e

Tail retor holder
RelEm

a3 ¢ 10xdmm

M4 Set screw

MALE &R
M4 =dmm

Tail rotor hub
2T S T Y EE
g 1038 6mm

Socket collar screw

HER T ERESS
M 3x1Emm

- 3K CF Tail blade
X sEEDE M

19




please note to check again.
Bk  ERLETEESE -

Already assembled by factory, ‘

Socket screw |When assembling into the tail boom, please
P TR apply some oil on the surface, to make it smooth
during the assembling and keep it vertical with

the torque tube for smocth rotation.
HEAEENE ASELEES LR TR EEDirEE
BEERESSTHE - 5 R R -

When assembling
thetail boom,
pleaseaimat the
fixing hole 5.

EAEEREEERN
YEEE «SEER

Torque tube
3 B4

Socket collar screw
HEMA ERERER

. e M 3x22mm
._,,.f"f Tail control guide T M3 Sgecialty washer
A EREITEER T M35 TR
< 3K Tail boom T p 3 oBx2mm
T KRBT = R 3K CF Horizontal stabilizer
% - 785mm m:_-_g e TN
Ball link g

= k- R

-
-~
e

; - Tail rudder controlrod B
. [E f- £l E T

Rttt

S |
“"—- M3 Specialty washer
= WIS

Socket scre
B A7 = AR

25T T

&3 ¢ Bx2mm

-

e

Tail boom brace end Before assembling, please wrap the tail boom
s R IEE with a scotch & pe (Thickness 0.03~0.06mm)

to avoid the mount slipping.
(5 ENEE « THILEE

me.w—

ﬁi |~ Stabilizer mo

unt (Upper) 7
u ! HEWETELE

Al

3K CF Vertical stabilizer

Tail boom brace IR W

EE e

700NT1A | Socket scrow ¥

M 4x12mm

DM
Socket screw

FEEAEGEMI dmm) x 4

il

Stabilize
W W

Tip to fix et L ZEH

Pleaseapply
cover or it ma

oll onthebeari
7 L0 AL 1 Al B
1% B 13 ) BRay

gluetc bearing on the torque tube, avoid CA glue adhering to the dust
e bearing stuck. When assemblingintothe tail boom, please apply some

and press the holder intothetail boom horizontally.
% -_J%?}CJ‘LEEEJIEEHUEﬁﬁﬁﬁfgﬂimﬁ'{-ﬁ?ﬁ THEAEEMNE  EEERS2RENFHEREE
E o= 2=l e

M3 Nut ;Em]e;rmg
WIS EENE x 4 MNeutral point w8 o 14xdmm

of torque tube
FE {5 ) B O T

Torquetube
<::1 FE @) a4

700NT2A

" g i .::.h
- ;_..("fff /.- /.- e . ununnuf\:\?ﬂ R A e L " o A .-..- R e T ﬂ}”””’ P A A / /.- / .-“;.—"".—_’}L-.
: _i'l—:{;f ————— / _.;._[._‘;._.._._._._._._. \ ._._._._._._._._._._._._.! s 2 - o - o T H._-_-_-_._-_--h./_/}_;x_-}\-l_._‘_/-;;-l‘-
!

Socket screw Tube front 26cm 26cm Tube end

BT P 7R AR (M 3x L it < DR D6 FE i
Torque tube bearing holder

o e Spray Silicone oil inside the tail boom Eﬁfﬂﬁ%ﬁmm
S EREPRS '
M3 Specialty washer N

VSR O o3 0 8x2mm)x 2

700NT2EA|

© [ -

Socket screw
EEE T EEML I 2mm) x 2

© |

Socket collar screw
HEMRGCEMESGHMI22mm)x2

pecialty washer [700 N T3 BA}

VSR O o3 0 8x2mm)x 2

O (OLirm

M4 Washer Ball link
MATE T pdx g1 0xlmm) x 2 AR 2

_u-.-,n:_faé pilZD

‘g : I..I.

.

20




(TOONT1A | 700NZ2 | R

P
) N BHENEEEMAEAERET BHRE
O O mamn RTLH
Throttle linkage rod

Socket button head collar screw FPFER( 0 1.96x8Tmm) x 1
R U R E M 31 0mm ) % B

. 700NZ2A |

Sockeat screw

. EEATEGEEHM4Emm ) x 1 y,
TOONB1 | Ball link
-~ -, EFmEx 2

© | —

Socket screw
EEA T EGEMLIEmm) x 2

Please assemblethe Glinkagerodsinside
theservo hornsto avoid any interference
caused by the canopy.

Gill 15 5 45 02 {0 B8 P9 RIE o B4 5 T G S 6% BE
M4 Washer :

VATE O pdx 10 Tmm) x 2
A ey
& 1 “1‘-‘

=

el
I -
N ——

Socket ad collar screw

'FEEF": W
M3x8mm

s

Frame mounting bolt
BEikinit

M4 Washer
MEED
4% ¢ 10xTmm

Socket button head collar screw (5 A Socket screw
wadonm 0 BRSSO
Threttle linkage rod

Approx 108mmx 1
FPR AR O08mm x 1

TEmm

a7 mm

| i CAUTION : ks-acket screw
it = i BEEMNERH

|
I
I
M 4dx8mm |
i
i

When tightening a screw to a plastic part, please tighten it firmly, but not i _ .
over tightened, or they will strip. i Tail boomfixing screw | |
iR A BB RESLEE - BERRET - MmiaEaENoEEENES - : B EEER N

21



700NB3 |

i ™

©

When tightening the main blade fixing screw, please tighten it firmly,
but not over tighten, or it may cause the damage of main blade holder

andresult in danger.
RETHHEMEIIEEERENT » BRTRENTHHANERE  RITEARE -

@ - Socket collar screw

Socket collar screw B M7 R S
EEMSEBEERMMLATmm) x 1 M Sx32Zmm

1A

| 700NH

A

700NH4A | 4?\
L

I.l,.-J"'

Main shaft spacer(1) Spare part:
EEFEE ({12 g1 ExImm) x 1 Main shaft spacer(0.8)

Em e E®e 0.0
(o1 2xp16x0.8mmlx1

Spare part: Spare part:

Main shaft spacer(1.2) Main shaft spacer(0.5)

Em o EBBRH1.2 Em o EBHBR 0.5
'\_{¢.12><¢.1Ex1.2mmjx1 (2% g 16x05mmlx 1 A

TOONZ2A | Linkage rod(D)

Approx. 67.2mmx 2| 44mm
I DHIET 2mm x 2
e
] 4
(@Yimem
Ball link

FFE x4

700NZ2 |

O W

Linkage rod(D)
D a1 98xddmm) x 2

Main drive
FEF iR

4

-’i

|

[
— '||

M4 Nui Socket screw
MATEER NE HEMAEESE
Max27mm

M5 Nut
M SIS GRE

>

lock when fixing a metal part.

BREANTERETEEFEEEHRE

, Apply alittle amount of T43 thre:li'

690D Blade
G900 ZE10E W

34

Standard Equipment:

Main shaft spacer(1)
EEm: TEHEH
p12x p16xTmm

Spare part: Main shaft spacer(1.2)
Main shaft spacer(0.8)

Main shaft spacer(0.5)
B FEE LD 012xg16x] 2mm
EEIEE 0.8 912% ¢16x0.8mm
EEEES 0.5 0120 p16x0.5mm

00| 5

22




7.EQUIPMENT INSTALLATION &&a&i#icES

/

Battery of receiver
E AR

T)
AT
(TS
A —

|

Hook and Loop Tape(fuzzy)
B 55 (3 =)

Hook and Loop Tape(hooked)
B i ()

Receiver mount
1EW SR EE

Receiver
i

90 Muffler
SIRERINES

2 In 1 Voltage Regulator ——~—m
~5— i e

Option equipment
S

RCE-GE00 Governor
RCE-GAODEES

fe 128 e

X




8.SERVO AND LINKAGE ROD SETTING ILLUSTRATION @iRzERE1TRERS

Linkage rod(F)

Approx. 108mm x 4
EEF)EN08mm x 4

Tail rudder control rod A
Approx. 283mmx 1 75mm
EACEEEEEA F285mm = 1 b|
1‘ 2o ’| a7 mm

|
2E0mm

@ ©° @ @a? . @®

— :%HB)

-E"Il|ﬂ"

-

Canopy nut
BREIEEEE

Canopy protector
BmE|EEs

Landing skid nut
HmsE




#ic BB

[

o

M
Z
O
-
<
a4
-
12,
-
-
—
-
-
L
=
=
=
o
L
=
4.4
-
O
L
—d
o
o

e i

Reaceiver
s m N

Tail rudder contrelred B

Approx. 801Tmmx 1
2 AR A EER 80 1mm x 1

Tr8mm

7 90 Mufifler

2In 1 Voltage Regulator
— oA

SOMEREINEE

Option equipment
=5

TEEmm '_.

HITEC - FUTABA 7CH receiver w

HITEC.FUTABA 7CHEINEERIIR EE

Aileron
THFIE
CH1

Elevator

i L] ’ -
B/ FHER AT -%.
CHo l_H”. " T |
Thrattle

HFS
CH3

Rudder

DEfE
CH4

(CH3)

Gain channel wire

BEAERRE

Pitch
VEEE

7-Channel Receiver is adequate for the requirements of the TREX hdli.

You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(CHE) and Gyro{CH5) contrals.

C eI 452 BRI BT [ REVEFR EFHAVEET R  IF 7i#PT - DEE - FriEhs -
Bl M EERETFN - OIS B R S 5 SR UPe iR (CH0) SRuRER (CHo) -

JR 7CH receiver wiring —mmz_m:__. of receiver g

JR IHENEEEnER 4.8~ 5.8V ]
SRR 4. B-5_ 8V

”_._.:n.:_n.

mm__l__“_,_m o, 7 — Battery

=i
Aileron —
5/ 5N . ] CH2
cH2 A — CH4
CHS
Elovator o — A LI
Al (Ft A T — ALIX 2
CH3 7 ...&”m__.:..m_
Rudder | Gyro | \ Mmmm“ﬂ.wﬁﬁ
) feiRaE
(CHY)
Gain channed war
BEREARE

7-Channel Receiver is adequate for the requirements of the T-REX hali.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.

CENERIEN 380 BRI BT | REGER EFHEVE BT - IF 7P - SEfE - FriEhs -
Bl M EARNFN - INOJLIEIE R 0 5N SRR BUPE RS (AU 2) SReRER (AUX 1) -

25



11.SERVO SETTING AND ADJUSTMENT @iz eagizE AULIGN I//

To set this option is to turn on the transmitter and connect to BEC power.
IR E RE e BE 38 il e - 8 CBECEIRENT I TERIE -

JR Transmitter/Servo

IRSE {2 284 FE (R 2S RO Positions of CH2 - CHE are exchangeable, After

assembling as photo (Note:Set the transmitter
under CCPM 120 degrees mode), pull throttle
stick (pitch) upward. If one swashplate servo

(or two servos) moves downward, adjust reverse
switch (REVY) on the transmitter to make t moves
upward. If three servo move downward, adjust the
travel value (+-) of SWASH CHE on the transmitter
to make them move upward. When the actions of
Aileron and Elevator are opposite, adjust travel
values of SWASH CH2 and Ch3.

{H2 ~ CHOOTE B ESE R BRI TER
Gy R MR R R S
SHA IR E 2 1 Bl - SRR R Eh
L e L

ET 82 SihsH CHO TTREEHYIERIE » Ol 480
Pitch:CHe| Aileron:cHiz; | L722 BIEHATEE

AhSH CHE 13
: F# - Bl ReAFHEEh
WEE-CH6 [ U0 EELE

[1]

Aileron:CHZ2 !
&80

S,
ﬁ%ﬁ AR b - [CHREEEE SWASH (H2 - (43
=1

FUTABAHITEC Transmitter/Servo

= Positions of CH1 - CHE are exchangeable, After
FUTABA/HITE CiE 228 218 1R 28 BT _ assembling as photo (Note:Set the transmitter

A under CCPIM 120
'“l.:r_ Bz : S‘t-ﬂl{( tﬂh} -
i SNy I €% o7 e
g,t‘.}.L =3 ___.---ri'.*'-"1 (or two servos
switch (REV) o
d, If three =

ees mode), pull throttle

one swashplate servo
ownward, adjust reverse
mitter to make t moves

2 downward, adjust the
CHE on the transmitter
hen the actions of
e, adjust travel

Pitchig v
%ﬁ%&éﬁﬁﬁ%&
ﬁﬁ&?ﬁﬁv§%
+ {TfE 2810 B
PR SWASH (41~ (42

[

=
3
=
2
"
3
(11}
)
=

gIE:CHI

AN
12.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING feRERERPUERERE AL IGIN I//

Recommend to chog
gain switch on t
connect to BEC
and the helicopt
must be correct

V Revolution mixing(RVMX) mode on the transmitter, then set the

ock mode. The gain setting is about 70%, and after transmitter setting,
ting. Note: When turn on BEC power, please do not touch tail rudder stick
ds, make tail servo arm and tail servo at a right angle(90 degrees), tail pitch assembly
dle of the travel of tail rotor shaft for standard neutral setting.

ead Lo

AR 0 18 - R RHRNREELEARAREEEER  TRENE CONERERREE SRR B
Fo o At R S e e T L R B A R "
5380 00 88 (8 S8 REMH 00 ElFRRHE AL BERERE0 2N PELE  DARERDIBHEE -

| TAIL NEUTRAL S | HEAD LOCK DIRECTION SETTING OF GYRO [ZiBiS £45/ H2 7 |

After setting Head Lock mode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail
pitch assembly is as photo. If the tail pitch assembly is not at the neutral counterclockwise and the tail servo horn will be trimmed
position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch
[FREEEEREQHEHEE PIIchERIELEEELE - 52 PilchiZREFED the gyro to"REVERSE".

FFRERERERISROREREL - [EEERESOERR  ETERIRGEED  SaREEIERE

L RAEHFDHEEEE - BERD BREEL -

Tail servo horn

ey

Middle tail
pitch assembily. ﬂ?; 1

BritchiEEflEED
- :Jl-_- . =
| Taill moving direction ST
; I Trim direction for
EREEOE tail servo horn.
EEEEELEDD
Taill case set i
EESEHE




13.PITCH AND THROTTLE SETTING EiesiRisssarsme AUGN I//

GENERAL FLIGHT —gR{TI&ET,

GENER.&L_FUGHT
— I TIET,
Throttie Bitch
il YREE
100%High speed
O +HO'

E0%

M i - ":._..!.H
Stick position at high/T hrottle100%/Pitch-+10°
AR ER BPY1 006/ Pitch+10°

c0%HDwErng @
B +0

40%

O
L]
N Ww|4& |,

[}
2
=
}'E
&
T
N

Stick position at Hovering/T t_hrc:uttle 60%/ Pitch+5"
EIR SR BPIe0/P iteh+h

Stick position at low/Th rotlleeﬂjfcf'PitchD‘L -
HEARESE BPI0%/Pitch(--2

3D FLIGHT 3D RITIR | IDLE 1:SPORT FLIGHT |
R Throttle Fitch
S|P #rib
+10~+17 5 100% +d= 417
= —— & FTh 4 ¥
‘II 3 a0% +SD
'ﬂ::.-..: 2 [ty 8
AV 1 70% =
2l
’ . 00% f--=============mmmmmmmmmne
‘F“Ch.. Tl 1"'."\. h— :
n at high/Thrc JPitch+10™ +12° 75% ;
P91 CBach+1 0-+12° 0% T . |
69% [-—= ! -
60% " [ : | i
= E i !
i |' | i
| 2 3 4 ]
T hrottle Curve(Simple A=rmobatic Flight)
SEO IR TR PSR

et » o __IDLE 2:3D FLIGHT |
Stick position at middle/T hrottle 85%/Pitch 0° Throttle Pitch
1R OR BFI60R-65%/ Pitch O izl IREE

- - Ty O~ +2
G0% ~E0% Midde -
3| " ho-soup 0
1 e 10~42
.
= 100%

f_._ - - u
Stick position at low/Throttle 100%/Pitch-10= 42"
FEAREIR BPI1 00%/ Pitch-10--12°

1.Aitch range: Approx +13 degrees.
2.Hint: Do not exceed +12 degrees pitch range. Doing so may cause motor
&C{&UTION overload and binding of certain head components.
) 3.Hint: Do not tilt swashplate more than 9 degrees. Doing so may cause motor
overload and binding of certain head components. |

60%

1. 9296 (Pitch) #B{T12#0 +13 ) 1 2 3 4
2. 25 WREPETETIRRE £ 12 VA IREDEYTE  OIEEERIS (AR IEH IR el T - T%%E?L&ﬁ{%%%?g
3.5 - +FRIFNAERTETEEY  EAIFENRTE  THEBIE|FaN RIeRARS T - SRR

27



14.GOVERNOR INSTRUCTION MANUAL =&#ziERRE ALIGN I//

Features L)) g82:5 0F E:",
1.Compact design, easy use, simple setting with great speed control performance. Th,me
2.Speed resolution: 0. 1RPM EFSTE
3.Speed stability accuracy: within 1% (Steady State) Sensor RCE-G600 ;.
4.Not apply to S9251 - S9256 and other 760 ;. s servos. HE AR ENRE SOVTNOR: B4 Thiattle cHl
| SREIHEITFHS  F"EEHENERT  REEENEERE - Indicating light o - —— T m—- CH3
2 BRMAE0. 1 RPM - \ Redt Governor OFF CHis
Bﬁﬁﬂ’%%fgl%mp{l (steady state) - Green: Govemor ON ALIGN Aux CHE
4 AFRIS925] - 5926655760 usiolfE 28 - L == AUX

- g . = BEF o travel settin eceiver

Specifications E ZiE &/ T e ;g_f.lf._lﬂgwgm

1.0perating voltage:DC4.5V-6V TIFEEDC 4.5Y-6V - -

2.Consumption current:<20mA@4.8V
3.Direct detection of engine rotation speed
4.Speed control range: 10500~21000RPM
5.Servo RWM output pulse width: 1~2ms,

not apply to S9251,59256,other 760 ;. s servos.
6.0perating temperature range:-20°C~85°C
7.0perating moisture range:0%~95%
8.Case size(body):28.5x26.2x9mm - ' ]
9.Signal wire length: 160mm Dﬂﬁﬁﬁ% lEnUrn.rn

- 10 ERFERE: 250mm =
10.Sensor wire length:250mm =. = -
: - ; - 11.B&: 100 (ERE

11.Weight:10g(including wires) 12 BRpE: BSREE Btk opcs -

12.Accessories: Magnet x 2pcs \Y =) B O 7 . )
Screw (T2.6x6) x 2pcs FEEBENEEMT2.640) x2pcs

ERasEEEx]IpC -

SEEE A <20mARY .8V -

EEENSIFEHE -

GESREIE: 10500~21000RPM -

ADI AR BRPWME R ~2ms » @8R 59251 ~ S8256F 760w sial iR sE -
TIERE#E-20C~-85T -

TIFRETE: 0%-05% -

AN T 28.5%26. 2% 9mm -

OO0 =] O O e G O

Governor mount x 1pc

Instruction Z# {FFHRA

— ° Screw
S pole faces up N pole faces up & I PR

SHBER - \@ NER Bx6mm

A
=
Clutch bell - =
TS 23
® =Y
\i— Governor mount
= EESEEE
sizIm order to balance the clutch bell when
operation, please install twom . ia) : Fig.2
MR TEHES S EE T EEEL sl N B
1. See Fig. 1, first install two magn itch bell with CA glue or R48 glue, the north pole of one magnet
(mark N) faces up a es down.
NOTE: Magnets om the engine fan during the flight, the governor will automaticallycut out the

speed control
2.See Fig. 2, inst
3.Before connecti

correct.
4.Choose an un- ON/OFF switch. Connect the yellow sign wire of the governor to the receiver's channel.

Then connect t ower and make sure that turning on the switch is for Governor ON and off is for Governor OFF

(Green LED igh mode, and Red LED light is governor OFF mode)
5.When connecti nor to the power, LED light is on. When the magnet is lapped over the sensor, the LED light will be off.
[ se check the polarity of the magnet and check if the wire is well connected and check for the distancebetween the

check if any interference caused by the clutch bell.
ease check the rotation direction (clockwise/anti-clockwise) of throttle servo and travelrange are

6.Adjustment of throttle travel: First place the throtle stick at the lowest position, and then turn on the transmitter. After that turnon the

receiver. When the LED light is on, press "Throttle Travel Setting" button on the governor for 3 seconds. While the LEDIlight flash, please
place the throttle stick at the highest position. Then the LED light will be off and later be on again, it meansthe setting is completed.
NOTE: Do not run the engine before completing the throttle limit setting, to avoid the throttle travel error or servo reversion.

7.When normal, the throttle curve is straight (0%/50%/100%). When ldle, the throtle curve cannot be lower than 50%. When thegovernor
fails, it will go back to the governor OFF mode. Therefore, even though you have installed the governor, the throttlecurve of transmitter
must be set as regular setting.

8.Two conditions- Governor will be enabled:
(1) Turn on the governor switch, and LED light is green. (2)Throtte position >30"; and more.

9. When the governor turns on, the rotation speed of the engine is controlled by the ATV (%) which is the channel chosen on the4" step.
The following chart is ATV setting and engine rotation speed for Futaba and JR transmitters. The rotation speed of mainblade is converted
according to the engine ratio of original helicopter.

| 2B — S jS R AR A 8 — T N AR L (ERROVE R N ) - — BN FESR T > LICATVRASENS (¢ & 5088 A BV BISRE I -

I B WEARTT SR BEATPEE A ERS » T RS ST RN -
2 @ _ o SRS RRABL SRR WRE S5 RUSBRE LTSN -
3 EETREA KT B DS R WIS O I e - h h
| E—EEBE FRPANEEEM  FATREETRN)REN I TRRNERARRERNENS CHEERNEE  EEETRRED
SRARYILNR  ECHEETRET RS IFORED STRIET, 5 CRaE L B EDREIE  JFCRIETLE R -
5.EREE LR - [LDN5  Shm R mNEE St - LEDZIER - B |

(WLEDRIRE - BRatmsElt LA FEEESSIE « RS REmEH2SFRE ) _
6. BPSTIEMRIE : S BPER R ERNIE - SRNERTE  BEENNER - S IRDEEETRE CNETRSNE » LSS
BRI Y BE Y E S| DE N A B R - TR - )

T BRI TR SORPS AR A L) ) E S % - D ImPST 2EE i o B o (BRSSO 2 Y -
7 BPEERR N orma B R E R (0%/50%,/100%) » 1d1cBfmRaEL AT B 0% AFE 2 ETRE  ELRN P HRDSRBEENERE
BT ARETERENNEROFCEES -
8. ERBNEIELE_E: (1) TR BERAE - [ [DREE - QVEPIE>30MIE - ‘ _ h
§. EERE) TR AR - 5| SNEEN TS BIRTREMIIEE ATV B (08 FETRE - T RAFuLabalIRESBAT VR TIERS F 8 =D
R - T HE S MER A KR B A0 o S S LIRS -




FUTABA PCM 10242 FUTABA T14MZ/T12FG/T12<Z JR PCM10S/9X/9XII
ATV T-REX 700N T-REX 700N T-REX 700N
Engine speed |Main blade speed8.2:1| Engine speed |Main blade speed8.2:1 Engine speed |Main blade speed8.2:1
S| FIEE FHEREES. 1] S| FEE FhERIEES.2: 1 S| 5FEE FHEREES. 211
10% 10500 1280 10500 1280 10500 1280
20% 10500 1280 10500 1280 10500 1280
30% 12000 1463 10800 1317 10500 1280
40% 13700 1670 12000 1463 11200 1366
50% 15400 1878 13300 1622 12400 1512
60% 17070 2082 14550 1774 13600 1658
70% 18760 2288 15800 1927 14850 1811
80% 20410 2489 17100 2085 16000 1951
90% 21000 2560 18340 2237 17200 2098
100% 21000 2560 19700 2402 18450 2250
110% 21000 2560 20860 2544 19640 2395
120% 21000 2560 21000 2560 20760 2532
130% 21000 2560 21000 2560 21000 2560
140% 21000 2560 21000 2560 2560
150% 21000 2560 21000 2560 210 2560
NOTE: 1.lIfthe LED light is off, please checkifthe magnetis lapped overthe sensg : gn et position of
clutch bell to let the LED light on.
2. The safty RPM is up to 16000rpm for OS91 engine.
g 1 URARETERE IR SUESHEERERANES » FHRIYESHEHERILE
2.0591s|EL=8 = FIRI6000rpm =

2.The linear regulator design result o i iver. The required input power may only consist of a 2 cell Li-ion or

a Li-Poly battery.
3.When the integrated pcmer switc! O
illuminate displayingdthe ag he plug ignition function.
| B 5 —5st L[5 3 3 0l iRas BIRAVIIEEN - ENE—EXNEENELNEES « SE)BHERENRWIE -
? A ERRRR IR i L EEMSIAEEVET RSB CEEET RSN - SrERETIE -
3. EffFEFRHRE - El : ; SRS NEERBEMARE -

Connect Positive port to glow plug
i termlnal

Specificatio

‘I."nlt age mdmatl ng light
Wk Tap
Red light ;i3
Orange light =55
Green light &
Green light %5
Green light

1.Input Voltage ithium or Li-Poly battery
2.0utput Voltag BEC)/1.5V(Glow Plug)
3.Max. Continuc ant: 6A

4. Weight: 53.5¢ i
5.Regulator size: 80x30x13.3mm

Control board size: 35x24x1 0mm

485 ) - P
(58] HEN

| IASE:DC 7.4V 2CFLIBE ==
2. EEBEE 0C 5.8V (BEC) /1.5V(GTow Plug) Connect Negative port to the o
351?(1@*&@ 'Cle; 155% outer case of the engine.
4. EE:53.5g (ERiE) e | &
hoRT:EEESRB0x30x13. 3mm §.§ Z %
2R3 5x2 41 0mm [2 IN1 Voltage Regulator — s
2 1N 1BECERRE; Ignltlnn button Power switch
i - TR
Instruction & {F 3R HH [ E;l"elﬂ‘.’,?“éi';u'.‘m"n"r
SEREEET. AV 1900man Li-Pollds

Receiver and Servo Voltage Regulating Functions:
1.The Auto-detecting voltage LED's will display a series of lights when turned on. If the entire five-light array is illuminated then the battery
is fully charged.When the voltage drops below 7.6V the three green lights will turn off. USE CAUTION: Once the green lights are no

longer illuminated the battery can only be safely used for a single flight. When only the single red LED is lit, DO NOT ATTEMPT TO
OPERATE THE MODEL The battery voltage has been drained too low, and must be recharged before its next use.

2.1t is important to note that not all servos are designed to operate on 6 volts, such as Futaba servo models 9241, 9251, 9253, 9254,
9255, 9256 and other digital servo are not capable of handling 6V. Please check with the manufacturing specifications of the servo
before attempting to operate. A separate 5.1V inline voltage Step-Down may be purchased and is recommended for use between the
gyro and the tail servo, and any servos that are not designed to handle 6V. Please note that some servos are designed for running on

6V and may not require a voltage step-down.

WSS QAR RS 0

| AEGRESEETIE  EE/\NFRENENNOBETESR - T EHANBERBRET: FROESEREET.OVE CERIEIRTE) - ST THERMNT
EEH SRS AEENE N : MURERLEGFTRIMLYEENE » HNESAERNE !

2. aMoealiRes a0 :Futabad241.9251.9253.9254 0255 .0266%F » ILERARN RS N ESISWSHEE MRITF - FILUEA IR EaAREE R BN 0D . | VIEERE
25 0PE R (S EfeialiReERE - ERIiRASHEE AR R S TO VI N\ B SRR 288 AE R g8%E s -

29



Glow Plug Ignition System Functions:

1.Start by connecting the wires using the included diagram as a reference. Once completed connect the battery and move the power
switch to the on position. Depress the "START" button on the control board. The green and the orange lights will illuminate. When this
happens the glow plug is being ignited for a period of 15 seconds. After 15 seconds, the control board will stop igniting the glow plug.
If the engine has not yet been started, the process can be repeated by simply repressing the "START" button. The Ignition system is
designed to automatically shut off once the engine starts running. To ensure that the system is operating properly, check to make sure
that the orange and green lights have shut off once the engine starts running. In the event that the lights are still illuminated once the
engine is running, it may be necessary to remove the lead clip from the engine.

2.If the orange light is not illuminated after pressing "START" then this means that the glow plug is not being ignited. Please check to see
if the element of the glow plug has burned out, or if the lead cdlip is not properly connected to the glow plug.

3.If the Glow plug is short-circuited or the lead clip has contacted the outer case of the engine, the red (SHORT) light will be illuminated
approx. 1 second after pressing the "START' button. If the "SHORT" light illuminates the system will automatically shut off the power to
the output leads.

KEFETHN 50D
Hﬂiﬁ’fﬁ‘f%lmﬂ?ﬁ‘f&ﬁ FREERGAER ?ﬁ%ﬁ?&“%ﬂ%ﬁ%iﬁtﬁﬂ:smm"ﬁ'Mﬂﬁ%ﬁm?ﬁﬁ%ﬂﬁ%ﬁ%%ﬁﬂ%ﬁﬂ TN NEECIEEROND » FIREG N
%‘fg.. 15?) 15 VREFRE - WRATRONES AR —RSTART 5E « BRI ESERREE - ATEIS|ISEEE - BB - RESTEIRINERIEHR - 2

=i START ﬁﬂ% %ETE ﬁ‘.l’)k %EEIE%%EA e N EEREESSHEBEE - NEIRRNKET KON EETWMip - )
3. ﬁD%AE%%E%E %.S ) S| SENREEE - BT START 5 » AL (SHIRT) B @ St ﬁfﬂl?ﬁﬁﬁlﬁiﬂﬁﬂﬂﬁﬁﬂﬁ S REILD - SEMENE
EEOEN @E,.,.EEE@%%EJ %ﬂﬁﬁ

NOTE: Please use double-sided foam tape or hook & loop tap to fix the regulator on the helicopter. Please do not tighten the wires of
regulator hard to avoid the wires loose or broken caused by the vibration during the operation of the helicopter.

A5 ISEREREER IEICOHEEFEEFMET - BRSNS RENDREETE - LEEF EESREE IS EtaRm e -

Features EREE

@Utilizes Silicon Micro Machines (S.M.M) sensor with excellent stability to dramatically
@Utilizes AHTCS (Active Helicopter Tail Control System) to compensate any drift caus
as unintended yaw induced by helicopter itself during flight maneuvers.
@Tailor made specifically for use with high speed digital rudder servos. Thi

reaction time, fullv_.nr utilizing the potential of modern high speed digital
@Suitable for aII sizes of helicopters, from microindoor to large 90 si
@®Metallic dampening plate built into bottom gyro casing, dramati
@Features 1520, s pulse wide and 760 s narrow pulse wide f
@Digital/Analog servo switchable.
@Reverse switch.
@Rudder servo travel limit adjustment (ATV).
@®Mode switch for large/mini helicopter.
@Delay adjustment.
@®Gyro locking mode and gain can bgiadjusted remote

@ RS, M. MBS HEN0 T #29iT R0 28 EAVIEENE - KIhE
@ FFAHTCS (Active Helicopter rol System) E#T

d anti-interference abilities.

@ES 1500 | sEIRESE760 U SRS -
: @ i(i /i ARE DR -

M - O = ErETH R -

REBIFG - THBTRRG . OLIMITERITEEIE -

[Eia) E’ftﬁﬁiﬁﬁﬁ$ﬁﬂ%ﬁ£¥ﬁﬁ L @ X/ NMNEEIEEI)R -
O35 5 SEE{I GEES : A2 REERBESRRMAVETEED - @DELAYEERIIEESIR T -
Q@ ERXTEEAS 0; @ U ERR TH EE N IFEEML
O FEEFEIHE LAK: SEFE PRlR s RS -
Setting type Helicopter mode / DELAY
wEES NOR /REV LIMIT B S IETY DELAY
"STATUS "green Digital servo A Normal rotation | Left(Right)Travel limit| Medium/ large heli, suitable for T-REX 500/600,700
"STATUS" #R 48 A 05E7 {TFBREE ANFRIEW IIHTER pR/ARERE BERHT-REX 500,600,700
"STATUS"red Analog Servo Reverse rotation | Right(Left)Travel limit| Mini/ Micro heli, suitable for T-REX250/450
“STATUS #I48 As ALY SRR 22 REVZ§% H I {TIER BYHATRIEE BEAT-REX 250/450

Setting instruction | ee no. 2 in setting See no. 3 in setting | See no. 5in setting | See no. 6 in setting See no. 8in setting instructions

" instructions instructions instructions instructions ey e
SRR SRR TAREIR SERTALEI | SRRTSAISE | tERESAEE SIREEDFRER

NOTE: 1. " A"Default setting - 2. Wrong heli mode will affect the performance of gyro. Do nct fly before the complete setting.
st 1AL EE - 2. ISR BF IR SR L IR ARIEEE - R ERIEBIMAT -

T-REX600/700 Standard setting T-REX600/700 iE#EE

STEP 1 STEP 2 STEP 3 STEP 4 STEP 5
S H1 i B0 i B3 S84 DS

Green: Suitable for
Green: 1520 i/ s Green: Normal rotation. [l The STATUS LED color @ T-REX 600/700 or
standard band 3 Red: Reverse rotation. ggﬁ;angczﬁépglcate any g other medium tolarge
o dade - 1500 o SESR 3 %18 - B EARES 5% ERIRIEE : NREE e o helicopters
BRIEARRIE | 1520 u sH2A B EmALEE | REVRE UEIRERTE " STATUS SR Se AL 5% TEERIE < EAIST-REX600/
FRIEMEREE JOORBIEFR -

Standard/Narrow _ Servo NOR/REV Travel Limit Helicopter mode
band setting DS/AS Setting Setting Setting /DELAY Setting
WA FRIERE i/ FALLER e ARSI /RERE TIRERTE :'E EE%_E%%&@?:

30



Diagram Sai3i8 GP780 Gyro Specifications GP780BEiZFHERIRE
@®0Operating Voltage: DC 4.5-7V

?;%UF:F—I:FED @®Current Consumption: <80mA @ 4.8V
o @Angular Detection Speed: 1500 degrees/sec
- @®Operating Temperature: -20C~65C
Setup indicator | SET button @0perating Humidity: 0%~ 95%
e @®Size: 26x25x1imm
@®Weight: 14g
@®RoHS compliant
@ EFRERE: OC 4.5-7V
@SFE: <80mA @4.8V
y @& RIE + 5007 /sec
TUTUO O .]:%{)E}mrg '2{:} C“BE}C
OIR{ERE: 0%-95%
L= =§§ 26x25%11mm
Black wire to "—" port : 149
‘ e i @ISROHSIRAPAE
—
DS6050 Digital Servo pseso2ifiifFEiksS lllustration ERTEE
@Speed: 0.58sec /60 degrees(4.8V) Gain channel connector
@Torque: 45-%?-“'“ ((‘é%% channel on receiver |[—|
-vKg.cm (5. CHS5/AU
@Dimension: 40.3 x 201 x 36mm ?ﬁﬁ(}%ﬂié!ﬁgﬁﬁ
@®Weight: 56g(Servo horn not included)

@®1520 i+ s (standard band)

@ {FiEE: 0.058sec/60° (4.8V)
0.048sec/60° (6.0V)

(CHo/AUX) /
Connects to rudder Ru

channel on receiver

@515 ;4. Oka, om (4. 8Y (CH4/RUDD)
HIED: .06 e v BB B R
(Cr4/RUDD) Rudder servo

.%E: 40. 3x20, 1x36mm
@IS : 560(ASHEAER)
@1520 U s (RIRAH)

Gain and Rudder channel mapping diagram ;& {5 #i2%:
Transmitter typegirs2iE% | Rudder channel on ReceiverEZ{pEE EES

FEfe{IAR b

% 3Ei8 IR P U &8

JR PPM/SPCM "RUDD" UX 2" or "AUX 3"
Hitec - Futaba PPM/PCM "CH4"(RUD) ‘ "CH5"
JR ZPCM ' "AUX 2"

Gyro Installation Rtz ‘/ A
1. Utilizing the included double sided foam tape as shown : ?é{gl direction C‘P

gyro on a solid platform or designated gyro mounting loc ] 1 90

Ensure gyro mounting area have pr at sources. =1 Gp780 ||| y/'
2 .To avoid drift induced by erroneo of gyro must be : J

perpendicular (90 degrees) relati . i ..
3.For installation on electric powered nstalled as far away %‘%g&%ﬁéﬁw tape g%"agsggt direction

from the electronic
1. F TR HEDE
? . PREEE 8 K FEE
. EEZRENER

Usage Settin

1.Transmitter S
The gyro will
until initializin
indicates gyr mal mode.

Note: The GP7 setto 1520 s at the factory. If 760 s servois used in 1520 s mode, rudder servo will deflect to the
side and unable to center. For more critically, thelinkage rod may jam and cause the servo burned out. Please follow
the instruction (Usage setting 2) to change the setting if 760 s servois used.

Please ensure the following mixing functions (if available) are disabled or zeroed on the transmitter.

interference (minimum Scm).
FoOLNMERENINREE  TRRETEARDNES @ RRERIR -
BRI ENAERERER - SRR -

e TEERERE -

wering up transmitter, make sure rudder subtrim is zeroed. Then power on the receiver and gyro.
zing process indicated by flashing LED from left to right. Do nottouch the heli or transmitter sticks
e, as indicated by a steady litLED. A green LED indicates gyroisin AHTCS locking mode, while red LED

@ ATS @® Rudderto gyro mixing
@ Pilot authority mixing @ Pitch to rudder mixing
@ Throttle to rudder mixing @® Revolution mixing

2.1520 s (standard) or 760, s (narrow band) servo selection: GP780 offers compatibility for two types of frame rates under digital
mode. Please setthe GP780 to 760 mode if 760 // s frame rate rudder servos (such as Futaba S9256, S9251, BLS251) are used.
Most other servos have 1520 ; s frame rate, and GP780 should be setto 1520 mode if those servos are used.
To enter the setup mode: Press and hold the SET button for 2 seconds, and the STATUS LED will begin flashing. When the 1520/760
indicator lit up, you are in the servo frame rate setup menu. Use the rudder stick on your transmitter to select the frame rate: move the
stick to left (or right) and STATUS led changes to green, the frame rate has been setto 1520 s. If you want to set the frame rate to
760 s, move the stick to opposite end 3 times to make STATUS led changes to red. (Note: The faceplate of GP780 has the setting
values listed in the corresponding green/red letters.) Press the SET to confirm the current setting and enter the next setting. The GP750
will exit setting mode if left idle for 10 seconds.

3.Digital (DS) / Analog (AS) Servo Selection: Servo speed is of paramount importance in maximizing the gyro's performance.
Fast servos are able to respond to gyro commands quickly, resulting in the speed and precision of overall system. Duetothe high
sensitivity of GP780 gyro, high speed digital servos such as Align DS650,DS620,D5450, Ds420, Futaba S9257, S9256, $9254, S9253,
or other similar spec servos are recommended. Select "DS" when digital servos are used, and "AS" when analog servos are used.
To enter the setup mode: Press and hold the SET button for 2 seconds, and the STATUS LED will begin flashing. Press the SET button
repeatedly until DS/AS led is lit. Use the rudder stick on your transmitter to select the Servo type: move the stick to left (or right) and
STATUS led changes to green, the servo type is setto DS. Move the stick to opposite direction and STATUS led changes tored, the servo
type is set to AS. Warning: The use of analog servo under 'DS"mode will result in servo failure. The GP780 gyros are setto 'DS" mode at
the factory. Please set the proper servo type based on servo used.

31



4.Check the direction of rudder: move the rudder stick on transmitter left/right and check the helicopter's instruction manual for correct
rudder direction. Servo reverse function on the transmitter can be used for reversed rudder. Set the transmitter gyro gain channel to
normal mode, or press and hold the SET button for 2 seconds to center the rudder servo. Adjustthe servo horn soitis perpendicular
(90 degrees) relative to the pushrod. Then adjust the rudder linkage length so the tail pitch control system is within range.

Setting Method: Press and hold the SET button for 2 seconds to enter the setup menu, and select DELAY setting. Push the rudder stick
left or right and observe the STATUS LED. Red represents mini/micro helis, green represents medium/large helis.
The amount of delay is set by holding the rudder stick at the position corresponding the delay percentage, 0% at middle stick position and
100% at the end position, and pressing the SET button to confirm the delay setting.

1.REEESE0NE: TRAEZSER  SEMRNDVETEE  SBSRHEAFHAOZWHTER @ WERRET READIGLRE  FIAEREEHEAL
Z2EHE  BEFERCQKRSBSOEPIE  FUHZAF2RDASHIABRDERER  ENBETEARERRTIEREEHTOME  BETER
FLE T Fom PEIRETEFF8H EUARRE -

#EEGPTEOE T AIEAR 1620 usHife - SEMAT60usEIRAMIBERT - AREERREBSEESEOD —E2HEEDP - BEEERGEE FIEME GRS R
FSREARBREDINBEEHNEERE -
WRIENEZRB TIINER - HREMRFMEAOFF)NBBERER/T

@ ATS @® Rudderto gyro mixing
@ Pilot authority mixing @® Pitch to rudder mixing
@ Throttle to rudder mixing @® Revolution mixing

2.1520us ( R )760us ( 7248 )QMEEME: GP/BHEMERRIZHIRM - SEEMAL QKR IEE 760U sHAM(WFUtaba 58256 ~ 59251
BLS251) + RILAA IGGP780IR ER7606VET - AR /60 usiRZ00 GRS - —MER1520U s - LiAASGP780IRER/152080E T -
WEEANEERERI: FERER LU SET IRER2T) - T STATUS'HEETEEHIGRIE - H'1520/760'INEREETIETSIE - /T
EAFEAE/ERAESER  JIAEESSTARESNATONAEEFIRER AW AARESRERA( NG )F - "STATUS'ETREREE - RTIE
EEMAIS20UsHRF. EERELFIR/E0UsHRME - LABENBPIUREMAR S EEHBEIN - E STATUS'IBETRIEBZAE - FTEATEOUSH
= (IF :GP7B0RVEMFR FEEHE/FEOTRET STATUS"EEARRONEBER) - BESTM®EE SET B—NIEAT—EBRE Hr T2
10 AR BEMIRE GP780E B FEIEERL -

3 .DSEUAL/ASHELL (5] Al 25358 B (S1ER 88 B /F 2 B IZBHPE BREO0 A8 - ARSI EmER - MEURREREEXBNES » S|FRFEXLOMAEE @ 8
FRGP780A BB RENEEREBERENE @ FURBSERSER UGS - WALIGN DS650~DS620- 0552005420 ~ Futaba 59257 ~ 59256 ~
59264 ~ SO253o H i ABER B @RS - IBE WEWRE - BWEDI: S SET @2 EATIREREERLI - BE SET #EM0OS/ASEIR » ( DS/ASEET
IS EEEE ) FIEREIEAT R BA0S( STATUSHIRIE JEUIREEAS ( STATUSSR #IIE ) GRS -

AR A0S T EEBEQIRBBSHEIERFEESE - TESEMIFEETDISE - (58 {7 KATE R AV G AE 38 18 B 548 [FEpy#izt -

4. BERRGQIRTBETEODNEEES: TCEAMERESR  HEERGEJFEDOSEESIERE - S IEHI] T35 BV fe {5l AR 28 1E 3P
BWoE - G GP/7B0E) MALFFEHER TSl FfEGP7808Y"SET B2W » EFEMAMRSREREEPLIURALUEL  BES ol HE fE B g EF ER T
EREZ290E  mZEEERREHERPItchiZHEE P -

Tail servo horn

FEERES

bly.
FEilRE
Utilizing DS650 rudder servo as an exa
location of linkage connection is the sec

g
the servo horn. Th | distance from |

e
e fro er on N
onnection to servo .
centeris 10mm. Té%%?ﬁ-e set
LADSE50E Y. (5] AR 28 /& 151 K 58 12 M % (E8E m HAEERNE_ :
315 =y fﬁ%ﬁ i {2 g@lﬂm T - WizE.

T
5.Setting of gyro ay: C ction by moving the heli on the yaw axis while holding by hand. Observe the
direction gyro is s oh is incorrect, switch the direction switch on the gyro to compensate.
To enter the set e: d the SET button for 2 seconds, and the STATUS LED will begin flashing.
Press the SET & epeated REV led is lit. Use the rudder stick on your transmitter to select the Servo type: move the stick
to left (or right) ATUS led changes to green, the servo direction is setto NOR.
Move the stick t site on and STATUS led changes to red, the servo direction is set to REV.
Warning: Flying gyro will cause the heli to spin out of control. Please double check the direction before attempting to fly the
heli.
6.Rudder Servo imit Adjustment: Press and hold the SET button for 2 seconds until the STATUS LED flashes.
At this point the rudder servo will be centered. Press the SET button repeatedly until LIMIT led is lit. While observing the heli tail, gradually
move the rudder stick on your transmitter left until the tail pitch slider reaches its mechanical end(without binding), then center the rudder
stick and wait 2 seconds until STATUS LED flashs red. Now perform the same for right rudder: move the rudder stick on your transmitter
right until the tail pitch slider reaches the other end, center the stick and wait 2 seconds for LED to flash again. This will set the travel limit
of the servo on both sides. Insufficient rudder servo travel limit will result in decreased rudder performance, while excessive rudder servo
travel will overload the rudder servo and cause failures.

.

Caution:Flying with reversed gyro will cause the heli to spin out of control. Please double check the direction before attempting to fly the heli.

7.Gyro Gain Adjustments: For radio with GYRO function, gain can be adjusted using this function. The AHTCS (heading lock) gain is set
by adjusting the GYRO setting between 50% to 100%, while the normal mode gain is set by adjusting the GYRO setting between 0 to 49%.
Actual gain settings will differ amongst different helis and/or servo. The goal is to achieve as high of gain as possible without the tail
oscillating (wagging), therefore such adjustment can only be done under actual flight conditions.
Suggested initial settings are 65% during hover, and 60% during idle-up conditions. Gyro gain can be increased or decreased after
observing the presence of tail oscillation during flights.
Note: For radio systems using 0-100% as gain adjustment under heading lock mode (such as Futaba), the recommended gain settingis
approximately 25~ 30%. For radio system using 50-100% as gain adjustment under heading lock mode (such as JR and Hitec), the
recommended gain setting is approximately 70%.
8.helicopter mode and delay setting. These settings incorporates two functions:
(1)GP780supports mini/micro indoor helicopters. Set the setting based on the appropriate helicopter class.
For example: Set the helicopter mode to mini/micro setting (Status LED turns red) for T-Rex 250 and 450; set the helicopter mode to
medium/large setting (Status LED turns green) for T-Rex 500/600/700.
(2)Slow rudder servos may cause tail oscillation as it receives the faster signal from gyro. If tail oscillation occurs after hard stop
from stationary pirouette, increase the gain setting until such oscillation stops.
Setting Method: Press and hold the SET button for 2 seconds to enter the setup menu, and select DELAY setting. Push the rudder stick left
or right and observe the STATUS LED. RED STATUS represents mini/micro helis such as T-REX250/450, GREEN STATUS represents
medium/large helis such as T-REX500/600/700. The amount of delay is set by holding the rudder stick at the position corresponding the
delay percentage, 0% at middle stick position (DELAY STATUS LED is flashing) and 100% at the end position, and pressing the SET button to
confirm the delay setting.

32




E.HﬂRfHR%Eéﬂ‘E‘ﬁﬁ%iglﬂﬁﬁ!ﬁﬁi REEAE  HEETER  SEfRORSENESSOMRERBNTORERITORESOE - ERRERENEIFOOEELERE - 514
IEfE R R ECIE R M E -
BRI - S SET RR2AE A LDBER TERE TL » MEBNOR/REVRIE » LIS EIRESEENOR ( STATUSRERIE ) SUREV ( STATUSRRLE ) -
AR ERENEESHOREERNZTENEARSESRNEE - FHEUER -
6.LINITRMERRSSTERREE - 59 SET @3ENDERERT - WINEQRBERSTOUBNUEC - WELINTHRE - #ER00RESBENTTES - FER
Bl EE RS X SERERE - BSOSO UE R » 520@ STATUS BT EERERNE  ErTATEBECKE : EESHEREREQCEDEREIHEE LITER
gﬁ& » BifEROSOUMTE - 23R STATIS B E RGNS - IRRITOIEERENEETEREX SR EREABNTE 1 TEERXREHORBE
%E%E%ﬁﬁﬁi%‘ﬂﬁ;ﬁﬂﬁﬁﬁﬂ% » BRIGPTBIEAFECIE - ERTHDEERER - ERFEMNEEAR A TE - BHECREESNIKEAAER - BRBITEIERE
| BEEE: —NEERREFGEREIENERE - TEEEAGRIVERISETREENGE - #EBORILRENRE R0 - 32EENNE-100% - AIfEREREER M
EAVGERDD-100% : 32 EES0%-0%  RIfERBEREIEAIFMEANEAO-100% - BEEN A EEECRJBEESEBHN-FAMBMZE  —HME » £ FEZBHRS (B8R
BEXCRITOEENERD NDE TREERSASE - FMLIRAEZBEBRRTHANRETHE -
ENER BRI ENRE - BIFGEBREREELR ETOLITS » [dlle upfRITHEERNMTS - 2ERBREBRRITHMABRITELRE WRSHEMRFVIHIES
EEpE 58T EMRE - ARERE -
H i BEREER-100%00F2EE - WFutaba - BEEERET25-30%4AS  BHIEFEE/AR50-100%005F 1288  WIR - HITEC - EERBEERERTIRESD -

8. ERMEIRIELAYIZHIEERBE - ILREKSSMIEINEE:
(G780 &/ B R ITRIZHEE - EMEESENRIEESHET - 20 - T-REX 250/ 4005538 &)/ H{n BRI (R ERSTATUS BB Rl )
: T-REX500/600/ 70055 P XA E R &I (RER STATUS BRE RS
ZIEREERENERQRBNSSETEURS - EEARERE - ITHOKFEFRRNESE  E0AROIDURTEFRE LIS - LEERTEHRS -
ERNEFILENRES - —MMETTFETERFRNERR T REIEENREEN G - SRIERNINITEEEERE -
REDTVEESET R2IEA AR BRI - MESDELAVAIE » LIS OSSR RE AR RREEIWT-REX 250/ A50(STATUSRFE) » i A REA#
ROT-REX500/600/ 700 (STATUS/R#RIE) - SERFEREOELAVEESIER - AFBEAORESIUERRTE « EREOTEESDELAY SRR R0% - BERAITERES
EARL00% BERESHREIEESRFRS T - WIFT SETRER  IURRETES#RIRIEES -

17.FLIGHT ADJUSTMENT AND SETTING RiTan/ERzENRRE

Please practice simulation flight before real flying R {TgiE B /e R BISIEERIT

A safe and effective practice method is to use the transmitter flying on thecomputer

through simulator software sold on the market. Do a simulation flightuntil you

familiarize your fingers with the movements of the rudders, and keep practicing

until the fingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and
tail of helicopter point to yourself.

2. Practice to operate the throttle stick(as below illustration) and repe
"Throttle high/low", "Aileron left/right", "Rudder left/right", and "Ele

LR ZERBFMTEFOIREDIE] - BAEMMIT » 557G
ST THMEDT - MBS HEINERERENRE - LIE%EEE
CEABRVES - BFFHET AR ZAISERITRDG -

2 R EE LR IR (SE)EOE
IR O GRIEST -
3 ERNONRBESES - pEEEa e STBEEE -

lllustration 87

Move left Move right
TS Ea >
o~ ey
Rotate left Rotate right
T4 Y]
Elevator —
Fly backward
Fly forward X e

™

Forward rotate ! 7 bckward rotate
S =

ﬁTurnE%ght ;ﬂ
e

Tum left
T [IE ﬂj

33



Flight adjustment and notice F/{Ta&mETE %When arriving at the flying field.

* EER TSR
/A\CAUTION ||

(CiCheck if the screws are firmly tightened.

(C)Check if the transmitter and receivers are fully charged.
ORI RER 25 HE?

CrEgiasfl s EnE S EN -

i CAUTION || - ED AN MG QLY ALi o dsQe o A H Yl D iss
T =

If there are other radio control aircraft at the field, make sure to check their frequencies and tell them what frequency you are using.
Frequency interference can cause your model, or cther models to crash and increase the risk of danger.

M TIRE EfEERE  AESMNMIEEE  LSHNPHRIELEREER » HRERSSHT EBEE SE A E N EE -

Engine start preparation 5|2 E)1ZE5]%E (i

Separate the fuel tube and the joint and start to refuel. Please be careful to avoid the dust entering the tube. When the fuel
tank is full, please stop refueling and reconnect the tube and the joint.
o HE B EESR B - A RAEFI - S NGB R EINIEAE A - ENFECW - AIFILfoREAE FFERES -

&c%ur gu ||

First check to m ake sure no one els
frequency. Then place the thrott
turn on the transmitter.

operating on the
lowest position 2

Check if the throttle stick is set at the lowest position
and check if engine throttle is at low speed.

HERBPFIERETRENUE - LERSIFBFIERER -
Egﬁﬁﬁ&%ﬁﬁ{ﬁiﬁﬁﬁﬂf iE =

Method 1 Method 2
A — A

Power switch
®FEE
Power on-off PC board
— ALIGN ) S
2 IN 1Regulator
\ 2 IN 1BECE M3 J—
7.4V 1900mAh Li-Po Receiver 1.5V Battery for glow plug

e Battery for Regulator U L.OVKE ZAR

EMEIZAT AV 1000min Li-PolBih

34




Engine start and stop S|SEEFE N

U

@ s ror
e e e

2
0
!
il
i -
=
{E

HEGHEE

nt. If one blade is higher

r trim or shorten

shorten pit

1.Connect the battery to the starter and check the rotation direction. Insert the starter shaft into the starter completely.
2.Tightly hold the main rotor head, and insert the starter shaft into the starter coupling. Then turn the starter to start the engine.
3.When the engine starts, stop the starter and remove it from the starter coupling. Please keep holding the main rotor head tightly.
4.Hold the main rotor head tightly, and turn off the power of glow plug or remove the power.
5.5till hold the main rotor head tightly, turn throttle trim at the lowest position, and keeping engine in lowest regular running
6.If you want to stop the engine, please set the throttle trim (beside the throttle stick) at the lowest posltmn If the engine cannot stop,
please put the Fuel Clip into lock position to stopping refueling. =
1. ﬁ@iﬂs&ﬂﬁﬁé@iﬁ%&lﬁ%ﬁﬁﬁiﬂg ﬁ@ﬂm ilﬁ?\@iﬁﬁ%
HllE o 25 Ef R A S | @iﬂﬂﬁiu@ Raice )
% %% + 21 EEE) 28 IAS EE 828 FRVES S8R - uﬁf%ﬁ‘iﬁ%%%ﬂﬁ
AU PO - #6812 RS B BIES IS -
% {FEhE=RBED - BiRF BN REREF - SIERFRERESET
iss] 'L%KH% %ﬁ;ﬁﬂ?ﬁ?ﬁﬁ%ﬁlﬂi?ﬂﬁﬂuﬁimﬁﬂﬂj RS %
i nﬁﬁﬁﬂgﬁﬁﬁ?&iﬁﬁm TS+ FHELRREHA
Main rotor adjustments £ fjpis 848 0 &2
&cnmz
Tracking adjustment is very dangemus s0 please keep away from the helicopter at a distance of at least 10m.
BENIIFEEE - BREEREE D 10LREEEE -
1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
2.Eglise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning blades from the side of the
icopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adj
or lower than the other blade, adjust the tracking immediately.
4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight
L. BBt E P —ss T ER B Ry + B CEERERIAGHREY = FERSECR » SEEREFEE -
2 fBEp R ER SR AL - Tﬁ%ﬁﬁﬂﬂﬁ@ﬁu (e N = EREE e R e ) -
3 SRS Ea?ﬁﬂ&ﬁfiﬂﬂﬁ@g e REN.EEEIEE - B AEERHER Ol 21 %—ﬁﬁ'@ﬁ@a:ﬁﬂﬁﬁi
f.] EiF () RB—RERAE( ﬁﬁkﬂ%@ﬁ' ’FFIE‘%@EEﬁﬂﬂﬁfﬁ%#&ﬂmﬁﬁﬂ%@ﬁ
A.When rotating, the blade with higher path means the pitch too big. Please
linkage rod (C) for slight pitch trim.
B.When rotating, the blade with lower path means the pitch too smal
linkage rod (C) for slight pitch trim.
A BEFRE RS E eI R e PITCH) @K » SBEEER WZLE - VB P R
B. I =RE §) e B e R oagee (PITCH) @/ - BB 38R &R (W AZ1E ¢ £P /0% 2P
&C&UT%)H
Incorrect tracking may cause vibrations. Please rep

- Color mark GiZRaCsRR1FER

to make sure the rotor is correctly aligned. After trad

check the pitch angle is approx. 5 when hovering. :: g —
A EERIERN N E SEEE) - 5T A EFNED - ([P HEFREL RN B

EREFNE - B — TPIlchBET A5 = '

FLIGHT ADJUSTIV AND NC DS 17 3fF) X
CAUTION (©)During the operation of the helicopter, please stand
Ay . . ._\apgrmtimately 10m diagonally behind the helicopter.
';fZE'MakE sure th ne 1S in the vicinity. Ol - FOTERME DI -
©For flying saf 2ase Ce if every WARNING| Do not attempt until you have some
._:\“"E""E[“E“L? fFlons gre t when hovering. = 4 | experiences with the operation of
!_::Eilﬁgﬁ@%?iﬁgx : Sl . " hEIICﬂptEr
ORIMiTZE ' P BIREIHEESIER - BT ERFIRIE RTINS SRR -
STEP 1 THR CONTROL PRACTICE ;BPF5#
=
% N/ ©'When the helicopter begins to lift-off the ground,
m slowly reduce the throttle to bring the helicopter
£ = back down. Keep practicing this action until you

control the throttle smoothly.

OEE RMEIOREOE - SIS EEBEPHIRMET -
Frigiamua CHA T EERHRE S IBPIRHIENR -

Mode 1 Mode 2 1.Raise the throttle stick slowly.
2.Move the helicopter in any direction back, forward,

left and right, slowly move the aileron and elevator
sticks in the opposite direction to fly back to its
original position.

1. I‘EEEHE BPIER - . .

2 APEFMIKIET: %iﬂﬁ%*ﬁﬁu*ﬁ&fﬁﬁ  BIEHIRO
Bia|=EAAFEERL A ER EFEOZFERLE -

AT
(©If the nose of the helicopter moves, please lower the throttle stick and land the helicopter. Then move your position diagonally behind
the helicopter 10m and continue practicing.
©If the helicopter flies too far away from you, please land the helicopter and move your position behind 10m and continue practicing.
OEEFMMERBN - BFEHPIERE - AREHECHUEYNEFMNEED AR BEIERE -
OFENEFMRETUR » FRESERH I ERME] 0L NRBRRFEE -

35



STEP 3 RUDDER CONTROL PRACTICING S OftiR{EaE

1.Slowly raise the throttle stick.
2.Move the nose of the helicopter to right or left, and then slowly move the

rudder stick in the opposite direction to fly back to its original position.
| ASASFEDIHPSIRIE - ‘ -
2 . iHE FH MR NG - ARIBEL ORI ORERILAE R #ROFRAMIE -

STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on the ground and practice
within the circle to increase your accuracy.

EIFEE stepl-3 $WERAL 5 - 1tith - EEE T SEEENEBENFEERT - LUBIHRSEHEREE -
ku,;‘(ou can draw a smaller circle when you get more familiar with the actions.

O EIMBIIBIBIRIFINE - (T LIRS HIEE - e/
STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE V##E = o QflEE s N /fﬁumm <

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4. T~ uﬂ -
Then repeat the Step1 to 4 by standing right in front of the helicopter.
BIRESsLep -4B)ITFRAGE 5 - T EHEFBAETEIBFESsLepl-4 - 24 - WIERBWMETEERLRES -

ADJUSTMENT OF EACH TRIM R {7E){ErIFE

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to co
helicopter leans in a different direction.

IEIEHEHPSER - EEFEUNERINELR - SEFMIED-FESE - SHERMEEIZ LT -
1.Adjustment of rudder trim 332 SO fF R

Just before the helicopter lift-off, the nose
lean left/right...

When leans right, adjust the trim to left side.
When leans Ieft adjust the trim to right side.

EEEEE_ %Eﬁ%ﬁffﬁﬁmﬁ%

action if the

2.Ad|ustm ent of elevator trim 32 H F4E

Just before the helicopter lift-off, the nose
lean forward/backward...

When leans forward, adjust the trim down.
When leans bacl-(ward adjust th

IEEE_ E%ﬁﬁmﬁ
T

Just before th
lean Ieftfnght

When leans |

T EFMITZET
[ Hg » s
QA iREhs - 1l

TROUBLE S DURING FLIGHT G0{0&EERFA TR

Situation Cause Way to deal
AR5 RE R

. Out of tracking Adjustment of pitch rod has not Adjust the length of linkage rod(A)—Regular trim
Bla%eggaz__l%mg g been done. Adjust the length of linkage rod(C)—-Slight trim
L PITCHERE E FEE-AELS AT EE (M) B S ——fgFiEE
- ESES () RE -
Low rotation of the rotor +* Pitch of main blade is high. “ Lower the pitch about 45 during hovering(The
Fhie RS ER * EHEREP [ TCHIES rotation should be about 1,600rpm during hovering).

“ Throttle curve is too low during * SHEP T tChEREP TLch¥04-5 (SHRlS EHe 2 A8 2401 600RPI

hoverin * Heighten the throttle curve during hovering.
* {5 HEFD %Fﬁﬁﬁﬁﬁ * IS (S DR HP R
Dunnggl-lﬁguerlng High rotation of the rotor % Pitch of main blade is low. s Adjust the pitch rod {A) (The rotation should be
- Flie REERS * = HiERR BUP [ TCHIRIE about 1,600rpm during hovering).

* Throttle curve istoo high during | *ZJ#3E(2 () ([ShE0S The A4 4016008

hm'ering; . * Lower the throttle curve during hovering.

* S hER P IR E e FEHES DERS P T R
The tail leans to one side during * Failure setting of tail neutral point. | * Reset tail neutral point.
hovering, or when trim the rudder and | * ETT 258 F 58 * B EPTTEL
return to the neutral, the tail lags and +* The sensitivity of the gyro is low. “Increase the sensitivity.

e s cannot st |n a control position. * [CERE R RE *I@N0E
Sensitivity of F’E’E,H%E £ —iB{ES ﬁiﬁ@ﬁ]ﬁrﬂz
the avro o) & %%Hﬁ ERET IS HA
' The taill wags left and right during flight | The sensitivity of the gyro is high. Decrease the sensitivity.

at hovering or full speed (OB ERRERS [EE S
{SIRTES QFEH%EEEEHE@%EEEE

#1f the problem is still there even after tried above, stop flying and consult to your seller or experienced pilot.

MWL LARE - (DAELENERERE - BUAWELLRTL OB E SN S itme M I a5 -

36




18.PART NAMES AND OPTIONAL PART LIST &a#i=+asiRER Rt

37



No. Code No. Name Specification Quantity Remarks
1 HFE10-13M Thrust bearing IEEEEE | ¢ 10 2x ¢ 18x5.5mm 2
2 90MHO24 Spindle bearing spacer BIEEES | o 10x ¢ 18¢Tmm 4
3 50B630077-2 Bearing B | o 10x ¢ 159<5mm 4
4 90MHOO2 Metal main rotor holder S 0T 3 A 2
5 90MNZ001 Linkage ball A(M4x5) EREEA M4x5) | ¢ Sx24mm 2
6 TE5032 Socket collar screw EEASEERS | MOx3Z2mm 2
7 MN10050-3 M5 Nut MobnRaERE | MO 2
3 gorMHO03 Metal main rotor housing EREEREERE 1
9 gorHO13 Damper rubber BIEE | ¢ 9.9 ¢ 17x7mm 2
10 goMHO05 Feathering shaft sleeve BWEE | ¢ 10200 17x217mm 2
11 90MNHO26 Pin THEEDE | ¢ 2.5¢35mm 2
12 90MNZ 006 Socket collar screw EEAEWEER | MACAmm 1
13 14001 M4 Nut MIBGREIRIE | MA 1
14 T64008 Socket screw EEASERES | MAxemm 2
15 90MNHOO1 Metal head stopper MO HEHIENSE | ¢ 10x7.5mm

16 TE3010 Socket screw BEAEES | M3x10mm

17 90NHOO4 Feathering shaft & | o g (6,

18 90MZ005 Collar screw RO LR

19 9OMHO 11 Metal SF Mixing arm 8 SF 1 & %7 .5%57.5m

20 S0HGE3L2 Bearing

21 50H024 Collar L 2
22 | 50H022-2 Washer \ 4
23 T53012-1 Socket butten head screw LB | M3k 2mm 2
24 GONZ 003 Linkage bz 3.5) 33,5 | ¢ 5x8.5mm 4
25 90NHOO7 atal fiybar older R TEREER | ¢ 10x ¢ 12.5¢69mm 1
26 HMR 1042 E ‘ iE | oA o 10xdmm 2
27 HIMF105Z; Bear B | ¢ 5o 11.2¢¢ 10xAmm | 2
28 90MNHO23 M4 Al screv MiEmIEES | MA0mm 2
29 goMHO03 M ybar control arm ERTEHELRE | ¢ 1T7x58mm 2
20 90MHO0Y lybar control rod TH R AR EEE | ¢ S o A.5xTTmm 2
31 TE3008 Socket screw EEAEER | M3xBmm 4
32 T74004 M4 Set screw MIEEREERR | MAxImm 2
33 90MNHOZ25 Flybar rod FEEEE | ¢ AST70mm 1
34 90MNHO33 Flybar paddle T 1set
25 T73006 M3 Set screw MIIDEEEER | M3xBmm 2

Specifications, contents of parts and availability are subject to change,
Align RC is not responsible for inadvertent errors in this publications.

RBENNME - REXASEREIATNERSS - ANSRALICEIRIYI L
HEE  DHEETEEARES » OBV EE)  BLIIDEERE -

38



39




No. Code No. Name Specification Quantity Remarks
37 oM HO12 Metal washout control arm EMIBERHIEE | o 7x6. 7x59 5mm 2
38 90MHOT3 Radius arm Rad jusiE® 2
29 FMRE2ZZ Bearing B | o2x¢5x2.2mm 4
40 T52005 Socket screw EEASEER | MIxSmm 4
41 50HB8277 Bearing B | ¢dxg fx3mm 4
472 20H024 Collar EEIFRE | o3x ¢4 8x1.2mm 2
43 50H022-2 Washer ET | ¢3x¢4.8x0.3mm 4
44 90M 2002 Linkage ball B(M3x4) EREES (M3xd) | ¢ 5x12mm 2

45 T53012-1 Socket button head screw FEEASERR | M3x12mm 2
45 90MHO10 Metal washout base TR | o014 5x22x21Tmm 1
47 CCPM Metal Swashplate FMOCPH-FEEE 1set
48 90N Z002 Linkage ball B(M3x4) BREES (xd) | 5% 12mm 7

49 a0MHO12 Main shaft FH | 98xe 12x212.5mm 1

50 aoMHO28 Main shaft spacer(1) FEES (D) | ¢ 12x0 16xTmm 1

511 GoMHO37 Main shaft spacer(1.2) FEpEs 0.2 | ¢12x¢ 16x1.2mm

52 90N H038 Main shaft spacer(0.8) FUIEE (0.8) | ¢12x ¢ 16x0.8

22-1 GONHOZY Main shaft spacer(0.5) FapES 0.5 | ¢ 12 i (]

53 90NBOST Main drive gear(164T) FuEag (1647)

54 90NEBED38 Autorotation tail drive gear(150T) E%&+ig

55 90N EBEO43 One-way bearing shaft

56 | 9ONBO40 One-way bearing cover 1
a7 HE70277 Bearing \ Mxdmm 2

o8 oM BO42 One-way be VI EME | aBx g 23x11.6mm 1
59 HFE4237 One-way k CEEE | o 15x%xa 23x11mm 1
60 90MEBO041 e-way bea BOiFETE | ¢21x¢6.5x33.1mm 1
61 T53006 E m HEEAEES | M3xemm 5]
62 T62508 m EEMEER | M2.5xEmm &)
63 TE4027 k ollar screw EEAEERS | M4x27mm 1
64 14001 " ! MifpsatElE | M4 1
65 50MBO10 Starter coupling JEEEE | ¢8x e 10x18mm 1
66 aonMB022 Clutch/Start shaft EENER | ¢ Sx g 12xE2mm 1
67 T74004 M4 Set screw MALE RS | M4xdmm 2
68 90N EBEO021 Clutch nut BlS8EmElE | ¢ 14x6mm 1
69 aoMEBEOZ0 Clutch gear BISHEER | o /x0 15 4x40 9mm 1
70 50B6800ZZ-2 | Bearing B | ¢10x e 19x5mm 2
71 90N B007 Clutch bell BEsE | 051X 56x20.5mm 1
72 G0MNEO4T Clutch liner opsk | 1x9x158mm 1
73 | 50NBBY5ZZ  |Bearing gy | ®Ox ¢ 13x4amm 2
74 90NBO14 Clutch bearing block RSB0 H L 2
75 | 762008 Socket screw EEry s | M3x8mm 2
76 | N10030 M3 Nut wassseE | M3 .
77 9ONEB023 Hex mounting bolt e | ©2.9x60.0mm .
78 90MED13 Fuel tank guard fEELE 2
79 GONED12 Fuel tank e 1

40




41



No. Code No. Name Specification Quantity Remarks
80 50MBO26 Fuel tank nipple TErEEE 1
81 50MBO30 Grommet g E 1
82 aon BO44 Fuel tube HE | ¢ 2.5x ¢ A.570mm 1
83 50MB027 Fuel tank sinker B 1
84 90N BO052 Fuel tank plug R 1
85 S0NED37 Fuel line grommet HEREE 3
86 aoMBOZ26 Engine mount (L) SIEE (D) | 39.3x16x6 5mm 1
87 90N BO27 Engine mount (R) SIEEE(E) | 39 3x16x8 5mm 1
885 90MHOZE Main shaft block HHpEERE 2
89 HE90172Z Bearing BE | ¢ 12¢ ¢ 21xBmm 2
90 G0N BOO1 Main frame(L) FEERIR (D) 1
91 90N BOO1 Main frame(R) FEERIR () 1
g2 G0NBO04 Front frame brace RIARETERA 1
g3 G0NEBO0S Rear frame brace IR s A 2
94 90MEBOO3 Switch mount IR s A
95 T53008-3 Socket button head collar screw FEFEA EHERR | M3xEmm
96 90NBO25 Front frame mount BEFIEERE
g7 90N BO32 Frame mounting bolt HEATST
93 50MBO2Y Canopy spacer
99 S50MEBO25 Canopy support
100 | T53014-2 Socket screw :
101 90N B053 Canopy mounting bolt 2
102 VW10030 M3 Washe b 2% ¢ Bx1mm 2
103 T63012 Socket s A | M3 Amm 2
104 90MEBO1S 3'VOo moun FiREEER 2
105 90N BOTT w EiRSEEIERE 1
106 592606 self tapping screw L EER S EENER | T2.0x6mm 4
107 S0MBOS3 EHIE | A7x9<Emm 1
108 90M 2003 ge ball C(M3x3.5) EREEC (M3x2.5) | & 5x8.5mm 2
109 S0MBO24 Collar EH/EEE | ¢ X0 154%410.9mm 1
110 HMRE3Z Bearing S | ¢ 2x ¢ Ax3mm 2
111 S0H022-2 Washer O | ¢ 2xo.840.3mm 2
112 T53012-1 Socket button head screw HEEPY AR | M3x12mm 1
113 SO0MNEBOTS Frame mounting block BEEER | 11:12 5x8mm 1
114 S50B0O7V2 M3 Specialty washer MIREED | ¢ 2x 9 8x2mm 2
115 T63003 Socket screw EEEA EERE | M3x8mm 2
225 90N BO45 Fuel tube AE | & 2500 5500mm 1
226 S0NB043 Fuel tube clip A HETRA | 26x9.6x3mm 1
227 SOMEQ44 Fuel tube clip B AERRT | 33.5%9.8x3mm 1
298 SOMEDS4 Fuel filter HEEERE | > Way 1
phele HO0H137-2 Main blade holder THFRETEIEE | 165x90x 15mm 1
230 K10376 Hook and Loop Tape mEifT%E | 15%250mm 1
231 K10379 Hook and Loop Tape mEifgs | 10%200mm 1
230 K10365 Hook and Loop Tape FEflTE | 21xZ8mm Jse

42




43



No. Code No. Name Specification Quantity Remarks
116 90MNEBOOE Receiver mount IR AL 1
117 QoM B033 Hex mounting bolt SUEEEIET | ¢ 2.5x60.5mm 6
118 T53008-3 Socket button head collar screw HEEFAEHERS | M3x3mm 10
119 90MB053 Canopy mounting bolt BEEETET 2
120 T73015 Set screw LRSS | M3x 15 mm 2
121 QoMEBO1T Engine fan cover (L) SIERES ) 1
122 aoMEBO10 Engine fan cover (R) SEEEE ) 1
123 90MBOOS Engine fan SIEmE 1
124 a0rBO0g Engine fan mount S 1
125 90MEBO19 Clutch 2| & 22x ¢ 48 16mm 1
126 T64008-1 Socket head spring screw EEEFL EEERS | M xEmm 2
127 TE3012 Socket screw BESP RIS | M3x12mm 2
128 T54005 Socket button head screw FEEEPT B | MAx5mm 4
129 9ONEOD16 Elevator servo mount FrEHEIR2E EE 1
130 S92614 Sodket button head seff tapping saew Y EES E0HER| T2.6x14mm
131 90MBOZE Aileron lever TrORHiES
132 a0MZ003 Linkage ball C(M3x3.5) FREEC (M3x3.5)

133 S0BMR 9522 Bearing

124 90N BOZ0 Control shaft collar

135 90N BOZY Control shaft

136 50H022 Washer 2
137 153006 Socket button head screw 2
138 aoMBE023 Elevator arm T 2] P 1
139 90N BOZ24 Elevator le Sl e 1
140 90N 2003 inkage ball 5) ERERCONZ2.5) | o Bx8.5mm 2
141 T74004 I “ MALEFRIRER | M4 xdmm 1
142 | HF683ZZ | ¢ 3x ¢ 7x3mm 2
143 T53008-2 Socketbuttonhead screw EEFEAERS | M3x8mm 2
144 aoMBO24 or ball link FHEE =R 1
145 T63012 ocket screw BESPY B | M3x12mm 1
146 aoMBO2S CF Bottom plate EHNER 1
147 T53008-3 Socket button head collar screw :EEFAEHERS | M3x8mm 2
145 S0F179 Landing skid 52| 200x60.25mm 2
149 90N FO01 Skid pipe FIZEEE | ¢ 9x310mm 2
150 | 50F084 Skid pipe end cap s REE 4
151 S0F130 Landing skid nut fIzEEa E 4
152 T73004 M3 Set screw MALETFERER | M23xdmm 4
153 WW10030 M3 Washer MIET| ¢ 3x ¢ 8x1mm 4
154 TE3012 Socket screw EEEPY IR | M3x12mm 4
155 50F125 Antenna pipe FTHRE| 0 2% 03 9x500mm 1
156 V10040 M4 Washer MET| o dx o 10xTmm 4
157 T64016 Socket screw BESP AR | Mdx16mm 4

44




No. Code No. Name Specification Quantity Remarks
158 SOMT 001 Tail boom mount (L) EEEERE (T 1
159 90NT 002 Tail boom mount (R) EEEERE (TG 1
160 90NB033 Hex mounting bolt FUEEERR | ¢ 2.5x60.5mm 4
161 GONT 007 Long umbrella gear S & 1
162 20TEV01L2 Bearing IE | o 12¢ @ 18xdmm 2
163 Front drive gear assembly EBEERinE 15et
164 50MNBEYSZZ Bearing E | SX o 12x4mm 2
165 T53014-2 Socket screw EEEFA AR | M3x14mm 4
166 MN10030 M3 Nut M ERRE | M2 4
167 T52008-3 Socket button head collar screw ““EEF EIERH | M3xEmm &

45




No. Code No. Specification Quantity Remarks
168 | 50T125-1 Tail control guide ERHEEER 3
169 GONTO12 Tail boom EE | ¢ 20.2x ¢ 21.5x735mm 1
170 aoNTO028 Tail rudder control rod B EfCE P HERS | ¢ 1.96¢778mm 1
171 90N Z035 Ball link EiRm 2
172 GONTO24 3K CF Horizontal stabilizer 3K T B8 1
173 90MTOZ23 3K CF Vertical stabilizer ImEMEER 1
174 GONTO25 Stabilizer mount(Upper) MEEEEREL 1
1758 9oOMTO26 Stabilizer mount(Lower) HIEE ERET) 1
176 50B072 M3 Specialty washer M3 IRED | ¢ 3x ¢ 8x2Zmm 4
177 TE2022 Socket collar screw EEANBHERLS | M3x22mm 2
178 TE3026 Socket screw EEMSEES | M3x26mm 2
179 Torque tube set EHEImEE 1
180 50T193 Torque tube bearing holder EHDMEEE | ¢ 14x ¢ 20.7x13mm 2
181 G0MNBO31 Frame mounting bolt (- A=0i-F oL 1
162 9oNTO29 Tail boom brace EEEEY | ¢ 2} 9 6x600mm 2
183 GONTOOS Tail boom brace end EE-IEEER 4
154 V1004 0-1 M4 Washer MAZED] | ¢ 4% & 10xTmm 4
185 TE4016 Socket screw EEMSOEES | Md16mm 2
186 TE4012 Socket screw EEANEER | Mb12Zmm 2
187 Torque tube drive tail unit ENSEEE 1
168 GoONTO11 Vertical stabilizer mount EERETEE
189 aomMTO14 Metal plate(L) EwFfE T RE
190 QoMNTO15 Metal plate(R) EEfEo R
191 QONTONT Aluminum bolt FE 18 78 &

192 QoOMTO16 Control arm mounting bolt Ef

193 Tail rotor shaft assembly 1
194 HMR 12627 Bearing 2
195 1532008 Socket button head screw 5]
196 T52506 Socket button'head screw b 7 B BRIV oK 6mm 1
197 90NTO06 Tail rotor T L 1
198 90MTO13 Collar PHLEREE | o 3¢ o4.9x5mm 1
199 | 50H6832Z ing \ 3% | 0 3x o 7x3mm 2
200 | 50H022-2 _ . %5 | 02 0480 3mm 2
201 T63020 m e EEA AEHEES | M3x20mm 1
202 a0 Z004 Linkage bz BREEC (M2x5) | @ 5x10mm 1
203 N10020-1 MZERIE | M2 1
204 QoMTO21 haft EIEE 1
205 GONTO19 Bearing holder ERHIRE 1
206 90MTOZ20 Collar ERHERRE 1
207 HMR 12677 Bearing 515 | @ 8¢ 9 12%3.5mm 2
208 90M 2003 Linkage ball C(M3x3. 5) EREEC (M3x3.5) | @ Sx8.5mm 1
209 GONTO22 T type arm TR I 1
210 50T105-1 Control link ERHERE 2
211 50T 106 Collar A EEEEHEL | ¢ 209 3xdmm 2
212 50T127 Collar B EEEEHET | 0 209 3x3mm 2
213 T12008-4 Collar screw i EEE | M2xBmm 4
214 T52008 Socket screw EEmAEES [ M2xEmm 2
215 S0MTO13 Tail rotor holder 1 3% 7% E 2
216 | 50T172 Tail rotor hub 2 7 34T A FE 1
217 50TMR105Z7-1 | Bearing 85 | ¢ 5x ¢ 10x4mm 2
218 S0TFS10M Thrust bearing \EHEE A | @ S @ 10x4mm 2
2149 WW0030-1 Washer Eo | ¢ 2 ¢ 8x0.6mm 2
220 TE3008 Socket screw EEASBES | M3x8mm 2
221 T74004 M4 Set screw MaE RS | Mdxdmm 1
222 | KU110016 3K CF Tail blade 3 L T 22 2
223 | T63016 Socket collar screw AR ERS | M3x16mm 2
224 | N10030 M3 Nut MIEERIRIE | M3 2

46




www.all

www.align.com.

www.align.com.tw

Specifications & Equipment/iRB f& i 5 :

Length/# 85 £:1335mm

Height/# 5 =:450mm

Main Blade Length/ [ £:690~710mm

Main Rotor Diameter/S e EZE&:1562~1602mm

Tail Rotor Diameter/EEE£ B & :281mm

Engine Pinion Gear/5|2Z X &5:20T

Autorotation Tail Drive Gear/EiE&)F&5:150T

Drive Gear Ratio/ggtF(E&)t:8.2:1:4.54(E:M:T)

Fuel Tank Capacity fHfE&S £ : 630cc.
Weight(Without Power System)/ZE & : Approx. 3.2kg

s,
214mm
—p
450mm

Y
]
< 1562~1602mm >
S FHEEAESEARID IR IT)

AULIGN CORPORATION LIMITED MADE IN TAIWAN

1335mm »

Part1 2010.Jan.22 coos1s



